Designed by

Shigetada Taya

FAI World Champion

S
This radio control model is not a toy! Before beainning assembly, please read this
, manual thoroughly
The contents are subject to change without prior notice due to product improvements
® and specification changes.

- FESAEHEERFE—GNA  BRESERNBHEEESRES
=] i FEGFHZ2BHEEETSMER - AESHW 2 NEISIETHNEZRE « #FA
E HERBERRISRENMT] - FERITENERE

THUNDE= TIGE= . Hel 90 3'-'-'/ F3C pEr cou :E:EUE 1
o = = | = i KITJ




SERIES]

CONTENTS
INTRODUCTION
Intro & Caution / BN ESTEEIE 2
Other Items Required /| EERI/EE 4
Assembly | {HESE Ty
Main Rotor System / BB 6
Main Rotor System - Flybarless / EfER g% — BT EE 10
Main Rotor Head Linkage Rod Installation / Eig#iE:@E184H%E 11
Tail Boom Bracket Assembly / BB EIEEEHEE 12
Main Frame / ZB&#85E 13
Main Frame - Nitro Version / 88185 — 3| Zhr A 16
Engine Unit - Nitro Version / 81/)% #5384 18
Main Gear Set / TE5eh#EELE 19
Landing Skid / BZ2E#85E - 20
Control Arm Set / 25|85 HiE%E 21
Tail Rotor System / Efies#iEiH5E 22
Tail Unit / EERERM A% 24
Servo Installation / AR5 25
Linkage Rod & Main Rotor Blade / @18 R FhER % 26
Electronic Device & Linkage Rod | EF:3 @R mPERH%E 27
\Electronic Device & Canopy /| EFHRERIKEE 28/
Set-up Section / X ERZHHRP %
Radio System Setup / EiXR#HTE - 29
Electric Device Connection / EF 3R 29
Neutral Position Setting / I EETE 30
Swashplate & Servo Direction Setting / #2+F2 R RRILT 31
Tail Control & Gyro Setup / EREIZHI R IEIR & 32
Throttle & Pitch Curve Setting / ;PR RIERHFEEE 33
Blade Tracking Adjustment / 882 34
Index of Linkage Length / EREEZ3| 38
After Flight Checklist / RIT#HIGEIER 35
\Regular Maintenance / EERRBEIE 35/
Spare Parts List / {£EBH R 36
Optional Parts | SRSB4 R 50
Electronic Device & Accessory | EFiERE Y 50
Exploded View / BB 51




GTHUNDE? TiGE=
INTRODUCTION / 55t

Thank you for purchasing the Thunder Tiger RAPTOR G4 R/C helicopter. This new helicopter is the latest
innovation by Thunder Tiger. It has the perfect combination of flying stability and the agility for 3D flying.
This helicopter is an excellent choice for flying enthusiasts like you. For convenient assembly and safe
operation of the helicopter, please read the instructions carefully. Retain the user manual in case you need
it for any information or reference.

RFIITIEEERFAERAPTOR G4AEREESR » NEEMSASBREIRSHHSKE - FESERTEMHHEIDMRITHE
EHRS|ZEFENEAAEBEIEE - BN EHRAERIHEREFERFM - LURINEE TIEIBEETHT IR
AEMR - BEERTFEHRPBASE  LFRERREEESERRE -

AUTION /

1. R/IC models are not toys. This product is a high-precision flying machine. Possibilities of unexpected
crashes may occur due to electronic interference, incorrect operation, or poor mechanical maintenance.
Although it is a R/C model helicopter, the rotor blades rotate at high speeds, which may cause serious
damage, injury, or death if the model hits people or property. Therefore, extreme caution must be
exercised during operation.

2. Thunder Tiger ensures parts packaged in this product is of the highest quality. However, after assembly
and usage, parts damaged due to wear or misuse will not be replaced under any circumstances. If you
have any questions regarding its operation and repair, Thunder Tigers service agents are able to
provide free technical guidance.

3. This product is only recommended for users ages 16 and up. Because flying a R/C helicopter is difficult,
beginners must receive guidance and supervision from experienced pilots to minimize unexpected danger.
Practice in spacious areas, far away from obstacles such as buildings, trees, electrical towers, or crowds.

4. To decrease the cost of repair and maintenance for beginners, it is recommended to fly the helicopter
with a practice rack and to learn basic flying skills with a computer R/C flying simulator. (Crashes in
simulators are free to repair!)

1. A BETESEERIAZNE » BE—EEEEY SEXERUEER » IEREIFEERNIRIT - iS0EEEHRIE
ZREMANSHBREGE - FHREVE TR  EXRESETRITIIZSBENIRIETE » MR AEZZIIEEE
12 . FRBEVESIEEREIT -

2. "ERHSMESHEMEL - ERAENEZEBIE - FRE%. EARRFREREIESHIASBERECE - NF
TEAEMIBRIESE - AR EMRE - AJREREHRS RIS HEEE -

3. REEREIL+7EmU TSV FEHEZERFA - 87 ERY B SRS BRBETRT » LEREEsasE -
AZENEID[RIRIEARES » IR BRIREIEY) « BIK « BIE. E[EMYREHRIT

4. ERY)8E 0T RE R FEERERIEEGE - 0EDERRENEENSIEEN -

AMA INFORMATION / 35l BRI

Operating a model helicopter requires a high degree of responsibility and skill. If you are a newcomer to the
hobby, it is best to seek help and guidance from accomplished model helicopter pilots. This will greatly
speed up the learning process and have you flying successfully in a reasonable amount of time. We also
would strongly urge you to join the Academy of Model Aeronautics. The AMA is a non-profit organization
that provides its members with a liability insurance plan as well as monthly magazine entitled Model Aviation.
All AMA charter aircraft clubs require all pilots to hold a current AMA sporting license prior to operation of
their models at club fields. For further information, contact the AMA at:

Academy of Model Aeronautics

5151 East Memorial Drive

Muncie, IN 47302

(317) 287-1256

o
il
11

=
B

BIDEREFHEHNRITLZE2EKRES - FESENERERERS - LRWUSHIRERD - IREBE—IYEE
ERTNARENERREITHEE - SREITERHEREELRERE B’?m?i?ﬁﬁﬁfﬁﬁ}] LUESIEREZER
AMBLUREEME - MILRIENHETEERENRE - PRS2 ETERHAVER  BRERIBRERD -




G THUNDE= TIGE=

FLIGHT SAFETY CHECKLIST / R{TRiZ 28 LIFIEE

1. Make sure that the transmitter battery is fully charged before flying.

2. Make sure all control surfaces are operated properly before flying.

3. Do a range check of the radio before the first flight. The electronic equipment must operate properly
at a range of at least 5 meters (18 ft) even with the transmitter antenna collapsed.

4. Make sure there are no other pilots using the same radio frequency with yours and that there are no
other radio interference on your frequency.

5. Be sure to turn on the transmitter first with the throttle stick in the idle position. Plug the battery into

the ESC last.
. The main rotor and the tail rotor spin at very high RPM. Make sure nothing can come in contact with
the rotor blades during flight.

. Always maintain a safe distance from the helicopter during flight.

. Never fly the helicopter in the rain or in excessive wind conditions.

. Always operate and fly the helicopter in a safe and responsible manner.

0. Never fly the helicopter over other pilots, spectators, cars or anything that could result in injury or
property damage.

1. ERENR RIS EN » IEEBRBRM °

2. ERFTERIENEEFEIE -

3. IERREEMBEIRERTE - BEAREMEFEREREREE -

4. BERHPHERNBNER - BRRFIHERRR - AERBHENEL -

5. EREITEI NI TEIES » iSENZERIERSARSI » ERREERESIES » BIRITHIEERSIERE -

6. FicHEREREGRIEES - FERER R(T(IER R TREERS -

7. TR - BEREBITEFRRIGZ 26 -

8.

9.

© o~ (@)

—4

PR TR EHEREINE TRRELTEHE -
RUZERE—ZE » TUASEERENEESEETEHKET -
10. ZIERAEF © S8R, ST E ISR L RITEREHE - BRBIINGE -

POST FLIGHT INSPECTION / RTIERZEHESIR

1. Inspect the model thoroughly to insure no parts have come loose or become damaged during the flight
and landing. Replace damaged parts and tighten loose screws before flying again.

2. Clean the helicopter body.

3. Lubricate all moving parts to ensure smooth operation for the next flving.

4. Replace any worn ball links and damaged bearings.

5. Store the model in a cool, dry place. Avoid putting it under direct sunlight or near a source of heat.
Following these simple rules will allow you to enjoy the thrill of model helicopter flying for many vears.
1. RITHERREDIEEMENSHRBHES BRI AT » PREESHESE TSR -

2. BB P -

3. BEMBEEENZHEEELEFEIEE » LIA FART -

4. BIRFTEREHER - 558 » LIRIBIRAVEE -

5. iR MNIZ R EERE » BN ENZ B R TR -

EEHIT HMARIBREENTE  BrlERIEHNERIESEENSa !

CAUTION / S S)8

When the model has crashed, inspect the flybar, rotor shaft and the blade spindle to make sure they are
not bent. If any item is damaged, it must be replaced with a new part to ensure safe operation. Do not
glue any broken or damaged plastic parts. Do not repair broken rotor blades. It is very important to
inspect the motor, speed control and the battery.

Always inspect the following items:

Gears, Ball links, Link rods, Bearings, Main shaft, Flybar, Spindle, Tail boom and support, Fins, Tail rotor
shaft, Belt, Main blades, Tail blades, the Motor, the Speed control and the Battery.

MR —BEREN  BEERETEIR - T8 EMESEEHE - IREEMPIEE B EIREME
NERY - ERKERREFRZS | V2R EEEESMSERSEHN  FOEREEBNENE - BE  RITEE
BT ERBE T FIVMEESEE -

BERBRERBMNE  FEERE FIIER :

EasRiE - BKEREIR © BAREE - R - TEh - S8 B8 T8 T BT BEERESE EEEKTER -
EEEEEn ~ 7 ~ TieE -~ EieE ~ BiZ - ®iess - ity -

o




Receiver
B

Transmitter (helicopter type
only, 6 or more channels)

gm (MERBFMIZHIL
H6ENLA 58T ES)

oy
BE

I POWER SYSTEM / #)/J% %

Rx Battery
EINEED

NITRO VERSION

Glow Fuel(15%-30%)

Fuel Pump 1.5V Glow Starter 12V Electric Starter
= EFHRERNH Bz (1.2V~1.5V) BESE
= ' o 1.5VIRRER
RC Hilecopter engine F e —
L L & ﬁ | J '\ S
Ni4 DS
'O’ Glow Plug 12V Battery Remote Glow Extended 6mm Hex Glow Plug Wrench
- HANEE =R Plug Extension Starting Tool TN EEN+FTEERS
NEENER BEhiE

ELECTRIC VERSION

] |

Electric Brushless Motor
HRIIESE

Electronic Speed Controller
FES N

T

S R

00LS REQUIRED FOR ASSEMBLY / &2

6S Li-Po Battery x 2
6SiEEhx2

FHVIR

Screw Driver Needle Nose Pliers Nippe Ball Link Pliers Scissors Metric 4-way Wrench
SERBIVNEHIEST KlEd FOsd IMEIRIENERHT 87 +FEBRTF
- e 5.5mm
f‘—‘—‘_\_‘\‘\“
= 1] ] @ s
Hobby Knife  C.A Glue Threadlocker Grease Epoxy Hex Wrench Wrench Socket Drivers
EAWA e 2 URHKPEERIZ e = piss RIS BT OIRST EEEMET

4-




GTHUNDE? TicE=
MANUAL FORMAT / iREEBERTST

How to read the instruction manual? Example A3EEE]

RAEREHR [

A: Indicates the assembly step number and the parts bags TP rimos rams
that are to be assembled. e e -

B: Displays actual size drawings, and part quantities used. RSor Sooet sceew i Avamn et 4 | |10 Do amen N m

C: All parts, except screws, are identified by its order Bme (Coomriroise wemmn | [ B ece e\ s

numbers. When purchasing spare parts, identify the part ACkea SO0 scoeh s A ks 3 | s e FLEL Tl CACARET g A

required and cross reference this to the spare parts list in e e

the end of this maunal, which shows the purchasable N\ ey \

spare parts and the corresponding order numbers. : ) i

This instruction manual uses several symbols. Pay careful ot | S et gl e

attention to them during construction. Details are given -

at the bottom of each page.

E: If a label marked here indicates the page is the exclusive ] >
assembly steps for a particular model type; please follow wom NN
the exclusive instructions according to the model type you ml;‘i‘\ i o R AN
purchased. oris ” o e M

& BT S BREET R IR - e N W C

B: glﬁ:gﬁgﬁj,ﬂnﬁRqﬁﬁﬁ %ﬂ% 5 it o2 + (14-1) : ;1 ",/"""”‘

C: B LS AR L R &I E R R E R TR R B RER - oI\ B 04 e al

D: IR(ERATRAIEBMNRIHEREERILRAE - BIKRBEER : e P
SRIETEITIEERSER - Ed =)

E HIRIVEBRTAESIFERERA ZEMEZERE » BKIEFT /
R 2R GRIETIRR D -

Engine Unit - Nitro Version / B0 E%-5BRE

8} -

'
o

SYMBOLS USED THROUGHOUT THE MANUAL / 7555785

The parts in the KIT are packed according to each major assembly steps. The part number and quantity are always
shown in the square box on each page. As good practice, only open up the bag that you need for the paticular assembly.
TFORBIHESED L » BIKIBEKER » RS HE » BT HEXx -

Note / &

Assembly drawings will contain icons that indicate use of i T22(#262) ——THREADLOCKER / B##fH%5
Threadlocker or CA glue as needed.
Examples of the icons are as right shown: ‘ CA —= CA GLUE / [h&zR2
AEESRET  ERNBBREER -
ETEEFIINEA
Apply C.A Glue Cut off shaded portion ™ Cut off excess
E ERRRMS RIS ALY “{" HUSHAS

Apply grease

™1 ‘pply threadlocker LY Ensure smooth, non-binding movement when assembling
) o= ELLIE A ()

Assemble as many times as specified Drill holes with the specified diameter Pay close attention here
vl e it TR EBERSN

Assemble left and right side the same way Must be purchased separately Hi

EGRAEHER X WEEMEN

#
@ Assemble in right order

©,® RIETIEFER

@A

=




BagA | Main Rotor System / EiERSiBiER V4P -ono== Ticss

.| Material No. Description =213

| No. | Material No. Description | B8 Qty
1 |BK3072 HEAD BUTTON | FREERE |
2 |HMC25-58 | SOCKET SCREW. M2.5x5 | A7 @tkih. M2.5S| 2
3 |BV3001 |MAINROTORHUB SET | =MEiEREREE | 1
4 |BV3005 | SEESAW HUB SET | REREEwE 1
5 |BK3010  |COLLAR IR 2

No

6 4

7 |BV3008
8

9

10

HMC3-10B | SOCKET SCREW, M3x10 | P17 Ai#k, M3x10 | 2
METALMIXING LEVER SET | ERBEIIERME | 2
P ERIERER (A) | 4

2

2

| BK0649-1 |LINKAGE BALL(A) | P
'BK3009 | COLLAR WE
HMC3-18B | SOCKET SCREW, M3x18 | a7 /i, M3x18

P r
I\&D :_—|

BK3010
COLLAR

EHhis

oy [

© [
HMC25-58B

SOCKET SCREW, M2.5x5

7 TAEREL, M2.5x5

HMC3-10B

SOCKET SCREW, M3x10
7 VEERRE, M3x10
® [Jem
BK0649-1

LINKAGE BALL(A)
PO AE TR SRR (A)
.f'_;‘_\\

© |
BK3009

COLLAR
WE

@ [
HMGC3-18B

SOCKET SCREW, M3x18
A7 VEERRE, M3x18

Secure all screws shown on this page with a drop of threadlocker.

AR ZBHAERBEMAZRERE -

' ™
For F3C Setting

M\ ‘ TN <
' ] Hub

[ o9 0 Q0
ii_/’j\_/ BERYZRY

For 3D Setting

For F3C Setting

Completed View
HHEESERL

J

_ag
|i|||||||[|

Apply threadlocker
EEFRRARILRR R

Assemble left and right side the same way
ZEARIEGER

LY Ensure all parts are assembled properly as
@7 drawings, and the Seesaw Hub Set and Mixing
Lever Sets run effortlessly and smoothly.
ARETSEEEEREN - IR TEETEERE
REEEEFEIEES -

@—(2)

% Ensure smooth, non-binding
(21 movement when assembling
A eoprmEs

-6-




BagB Main Rotor System / EiERRH B0 Vg ~-ono=s Tias=

No. | Material No.| Description | B8 Qty No. Material No. Description | &8 |Qty

1 |BK3006 | FLYBAR CONTROL ARM | IBTERIZHIE 2 6 HME4-4B |SET SCREW, M4x4 | BEP AR MAxd | 2
2 [BK3007 | FLYBARCONTROLARMPOST | TEBEIAIBSHE | 2 | |7 [BK3013 |SUSFLYBARROD | SUS F#ife | 1
3 |BK0649-1 | LINKAGE BALL(A) | A7EERERAA)| 2 8 BV6043 | CARBON FLYBAR PADDLE | HhiiBiERR | 1
4 |BKOO87 |WASHER @ | 2 9 |HME3-6B | SET SCREW, M3x6 BB AR M6 | 2
5 |HMC3-12B | SOCKET SCREW, M3x12 | a7 USikh, M3x12| 2

® Om
BK0649-1

LINKAGE BALL(A) T2 (2)
PO AT (A) -2 < F3C

© m O o P~

I/ |\L
HME4-4B ( //,@ 3D S
SET SCREW, Mdx4 N <) ~

EWIER T R, Mdxd et
(@] i \
HME3-6B

SET SCREW, M3x6
HEERM 7 VEERLE, M3x6 | | _ .

© | |\
= |

BKO087 N7\ B Line up the hole of the Flybar Control

e
& o -]
o - ]

== =N 7 Vi s

WASHER s Arm and the flat spot of the Flybar
2E \}\\ Rod when securing the screw.

o TETEER - AR EE T RITHIE
@ | o REFLATRF IS L FEMIE -
HMC3-12B

SOCKET SCREW, M3x12
A7 AR, M3x12

Thread the Paddles onto the Flybar Rod, equal the length to (\— ==
the Flybar Control Arms of each side. " ~.
EEIBERMBTRIEL  2MAIRIE T REEHIBIEEES - -\< i L X

- N N
g Line up the Paddles with the Flybar Control Arms.

HIFRERERBTRZEHNBEBSKTAE - (

toward the same side to the Metal Flybar
Control Posts.
R TH G RIETRITHEERRAEE -

|

g Ensure the leading edges of the Paddles are

150mm
J J

.

|i|||||||[| R EARAEEE

s
Y Apply threadlocker % Assemble left and right side the same way

-7-




BagB Main Rotor System / EieRH&BER Vg ~-ono=s Tias=

No. | Material No. Description | #15 | Qty No. | Material No.| Description | 27 | Qty
1 B\/3002 METAL ROTOR GRIP SET | | EMEEREEEE 2 4 |BK3004  |MAIN ROTOR GRIP POSTl 58 E e SRR SE$$ 2
11| HMV1680ZZY | BEARING SEEREIR 2 5 |BKOB49-1 |LINKAGE BALL(A) | A/ AiEiziasdsh(A) | 6
1-2 HMX0816 | THRUST BEARING | LEiEdii [ 1 6 BKOO87 |WASHER El:] 2
1-3/BK3151 | THRUST COLLAR, 0.5mm | L8618, 0.5mm | 1 7 |HMC3-12B |SOCKET SCREW, M3x12 | Pus ik, M3x12 2
o+ | BK3003 | METAL ROTOR GRIP LEVER ST 5 8 |BV3020A |METAL SWASHPLATE +F28#8 | 1

|BK3028 | FBLROTORGRIP LEVER | BT #RERERWERR| 9 |BK3022 |SWASHPLATE POST | +F®BHEIZHE | 2
3 |HMC3-6B | SOCKET SCREW, M3x6 | a7 Atk M3x6 | 4 10 | BK3091-1 | LINKAGE BALL | KikEE 1

BK0649-1
LINKAGE BALL(A)

PO7 EE R EERER (A)

© [ -
HMC3-68

SOCKET SCREW, M3x6
Pa7 EEERE, M3x6

Secure all screws shown on this page with a drop of threadlocker.
AERET 2 EMEEREENRERBEE - i

’f_\\ [ e N
HMCS—1 oB Assemble the main rotor pitch
SOCKET SCREW, M3x12 housing as drawing
AT A, M3x12 EheR A RE
The bearings (5-1) come
r/;R\ .- . with the grips which had
'\'\k.@ U ayallable depending on the been assembled by Factory.
= ! kit you purchased. EhEEYCEEREF (5-1) 1-1 1-2)(1-1
BKO087 EABFRBEEFENTR <) SaRmERsH - (1-1) (1-2)(1-1) )
WASHER N N
L Diagram for Thrust Bearing Assembly
—~ IFEMRZRREE
.f’ f"_‘\\ 4 I )
|'i' | | . P .
Large Internal Diameter always goes toward . K_) - Small Internal Diameter always goes
k ,/ the Main Rotor Hub —= | toward the Blade
= AEECE—R » mRETEMEEEE () - [l P&y —BI » ER R (M) -
HMX0816 - ~ S S | NN | R A - ~
THRUST BEARING / fo % |
Jsgi: 502 oa —~ (.Y S
AN =l o Y
2> () A\ -
= AL Sl [ ANmy
f I./ —\\I ! . Checking Tips: 84 >8s '—\_ ~—
L Sl HEAEE: O4>0s ~
\—/ N ) (BBREAE - WILK  SBEENE AL ™~ )
BK3151 ~
THRUST COLLAR, 0.5mm (xm |~\I,~ DO NOT over tighten the
LFHEBHIR, 0.5mm L linkage ball while securing in
BK0649-1 order to avoid the screw broken.
LINKAGE BALL(A) HERT - Y)2)iBE B RS RIS
R AR IR (A) LUBt oo ERBAZ - )
@ )
I\:@/ L_/_
HMV1680ZZY BK3091-1
BEARING LINKAGE BALL
piEo Y 1ES KIKEE #-(10)
‘ Apply threadlocker Assemble left and right side the same way [ Il Apply grease
) IR EARIERHER P GRS )

-8-




BagB | Main Rotor System / EiERSiBiER V4P ~-ono== Ticss

. |Material No.| Description 218 | Qty | |No. Material No. Description | &8 | Qty
BV3016 | PHASE RING TREEESIRE 1 14 |BV3020A | METAL SWASHPLATE | +5824 2
HMC3-8B | SOCKET SCREW, M3x8| A7 uAiRff, M3x8| 1 15 |BK0435-1 | WASHER, d5xD11xW1.7 | #8& 2

No

1

2 o Al
3 |BK3014 | HARDENED MAIN SHAFT(15mm)| 3#{E=E88(15mm) | 1 16 |BK3151-1 | THRUST COLLAR, 1mm | (-8R, Imm | 2
4

5

6

=  SOCKET SCREW, M4x6| My SiRih. MAx6 4 17 | BK3151 mm | -#E®R, 0.5mm | 2 |
> |BK3018 | WASHOUT BASE IR | 1 | [18]BK3151-2 | THRUST COLLAR, 0.2mm | LLH#EEAER, 0.2mm | 2
| 6 |BV3033 | FLYBARCONTROLLEVER SET| BERIZHIEMME 2 | |19 |BK3151-3 | THRUST COLLAR, 0.1mm | LEHEGHR, O0.1mm | 2 |
7 |BK3169 | COLLAR | | 2| |20|BK3101 | FLYBAR CONTROL ROD BiESEi#iZR | 2

8 |HMC3-12B | SOCKET SCREW, M3x12| A7\, M3x12| 2 | |21 |BK3197 | SOCKET SCREW, M5x10 | A7 Ak, M5x10 | 2
| 9 |BKO088 | WASHER lmEy | 2| |22|BKO326-2 | SPINDLE EEwm |1
10 |BKOB491 |LINKAGE BALL(A) | ArA@a@ek(A)| 2 | |23 BK3012 | MAINROTORHUBPIN |M@EEH | 1
11 BK3104 | WASHOUT LINKAGE | SH3EE | 2 | |24|BKO875 | OUTER DAMPER | 2

12 [HMY215 [ PIN RS | 2 25 [BK0B74 | INNER DAMPER | 2

13 |HME34B | SET SCREW, M3x4 | SEA it M34| 2

Secure all screws shown on this page , = : =
with a drop of threadlocker. © W l@ﬂ}\l i@ |m
FEET 2R HHEHERNSENE - HMES 4B )/ HMC3-85
SET AW et . | SOCKET SCREW, M3
BEA RS M3 BK0435-1 AR SEGE :
A U WASHER, d5xD11xW1.7 e
N\ #g =
BK0088 - @‘ L il
WASHER @ | j—m; HMC4-68
i HMC3-128 SOCKET SCREW, Méx6
©O | SOCKET SCREW, Maxi2 | | PI7VBEREH, M4x6
- PO7 AR, M3x12 B —
COLLAR N\ HMY2-15
e ® o
BK3197 wEGES
W SOCKET SCREW. M5x10 PN
L @ - 7Rk, M5x10 @ [
e / C} - BK0649-1
(24) | (O LINKAGE BALL(A)
The holes should (25) B T BT R TR (A)
point up. \\
B2 —ImfERH (22) o 5
~ :.‘—\:\ (1 6)

. o
e mﬁ@us)
oY) 4 (21)
=7 (0.
.
X
g Rotate the Main Rotor Grip to check if it runs effortlessly and

smoothly; please reallocate the different thickness of Thrust
Collars for getting a proper mesh if too much play or over tight.
SERUIREETS - BEE T IEREEEREESEDIES - NRBEEAE
R AR ARE LEERESLESESE

7\ 72\ @\ @ ‘
) | ] || j| ,I : | J y
\“:/y \‘\k::// e/ N
BK3151-1 BK3151 BK3151-2 BK3151-3
(12) THRUST COLLAR, imm  THRUST COLLAR, 0.5mm THRUST COLLAR, 0.2mm  THRUST COLLAR, 0.1mm
IEHEERIE, 1mm IEHEEHIR, 0.6mm  IEIEEAEE, 0.2mm  LHIEEHE, 0.1mm
b A
- Apply threadlocker Apply grease
I‘""mu fEFRERARInRREE ERESMmE(Em)




a THUNDE= TIGE=

No. | Material No.| Description | BFE | Qty No. | Material No.| Description | BFE | Qty
1 | BK3014 _:_H_ARDENEDM{\IN_SI;{AFF{%_mm‘J_; sefbEE(15mm) | 1 14 |BK3151 THRUST COLLAR, 0.5mm | LE#8#I%, 0.5mm | 2
2 |HMC4-6B | SOCKET SCREW, M4x6| i/ ik, Max6| 4 15 |BK31511 | THRUST COLLAR, 1mm | LLHEEHR, Tmm | 2
3 |BV3020A |METAL SWASHPLATE | +582#8 1 16 |BK3151-2 | THRUST COLLAR, 0.2mm | (i8R, 0.2mm | 2
4 |HMC3-10B | SOCKET SCREW | PITRIR [ 1 17 |BK3151-3 | THRUST COLLAR, 0.1mm | LEHEEHIR, O.1mm | 2
5 |BK3041  |FBL WASHOUT BASE | MF®iBiZsi®mE | 1 | |18 |BKO326-2 | SPINDLE | EEw | 1
6 |BK3042 |FBL CONTROL LEVER | MF-HRiBIZHIER | 2 19 |BKO875 QUTER DAMPER | FhEREEAE | 2
7_|HMV840ZZY | BEARING | RERER | 4 20 |BKO874 INNER DAMPER | BRI o2
8 |[BK3168 | COLLAR | mE | 2 | |21/BK0435-1 | WASHER, d5xD11xW1.7 | #&, d5xD11xW1.7| 2
| 9 |HMC3-14B | SOCKET SCREW, M3x14 | A7 sdist, M3x14| 2 | |22 |BK3197 | SOCKET SCREW, M5x10 | A7 Mi#h, M5x10| 2 |
10 |HME3-4B | SET SCREW, M3x4 | MW/ &M# M34| 2 | |23 |BK3029 | FBL MAINROTORHUB | AT#EZE=REERE 1
MlHMy249 [PN — [sw&®st | 2 | |24[BK3030 | FBLHEADBUTTON |#mF@ismem | 1
12 |BK3110 | FBL WASHOUT LINKAGE | B @iBGEIZEE | 2 25 |HMC25-10B | SOCKET SCREW, M2.5x10 | A7 A, M2.5x10| 4
13 |BK0649-1 | LINKAGE BALL(A) | A7 UEEEEEMA) 2
Secure all screws shown on this page PR e ~
with a drop of threadlocker. © [ |\(/ ®| { mmum ® Lﬂ]]]]]]l]ﬂ]lﬂﬂi
AEBTZBitEEREENEBEE - " = N '
BK3169 BK3197 HMC3-10B
o ;;%LAR SOCKET SCREW, M5x10 ;OEKQQE;E&M%O
TS I\ i X
HMY2-19 s T:\ﬁ]mff S ~
g;,ﬁﬁ' D II“*@I L Fm \\ o720 '
HMV840ZZY HMC25-10B HMC4-6B
BEARING SOCKET SCREW, M2.5x10 SOCKET SCREW, Mdx6
(25) g'}ll RS 7 AERER, M2.5x10 7 BEREE, MAx6
' ) =N ' @ [1
?‘?I (?MES 421[& l{(_} ) [H © [ o
— : =7 HMC3-14B
SeT OGRS Bt N SOCKET SCREW, M3x14
HENEES M3 | | BKO4S5-1 - :
WASHER, d5xD11xW1.7 7R bkl
#q, doxD11xW1.7 \/f:‘/\ E_:.lm
BK0649-1
LINKAGE BALL(A)
Py BRI R AR (A)

ST
Re— /"~ T
(21) (22)

The holes should
point up. ‘;.——: ; (2)
B2AR—imfEs L P

' Y
Rotate the Main Rotor Grip to check if it runs effortlessly and
g smoothly; please reallocate the different thickness of Thrust
Collars for getting a proper mesh if too much play or over tight.
STRUMEEE ( EHEEN TR R EEE TIEES  WIRAEE SIS
2 FEUATAEE 2 I HEERES LSS EERE -

TN TR, Fo, ‘ /7 ;-—.';T\j\)

(O (C)) ) )

xege | e b \—/

BK31511 BK3151 BK3151-2 BK3151-3

THRUST COLLAR, imm  THRUST COLLAR, 0.5mm THRUST COLLAR, 0.2mm THRUST COLLAR, 0.1mm

LHESRER, 1mm IFHEEAER, 0.6mm  (EHEERIE, 0.2mm  LEIEERIE, 0.1mm

A S

8 Apply threadlocker | I Apply grease
. | { [T ] i j ; ‘; y
i) BRI R AR “ ERRE R (Eh)

-10-




Bag B | Main Rotor Head Linkage Rod Installation/ +ieE5EEiSi0% M7~ RESNCEREE

FLYBARLESS

No. | Material No.| Description | | Qty No. | Material No. Description | H T Qty
1 |BV0092-48 | LINKAGE ROD SET (48.4mm) | ##i$48(48.4mm) | 2 1-2 BKO086 | BALL LINK SFIREER 2
1-1|BK0092-1 |LINGAGE ROD(N) IEFAR (HEIR) 1

FLYBAR

No. | Material No, Description | & | Qty No. | Material No. Description | BTE Qty
1|BV0292  |LINKAGE ROD SET (41.2mm) |@iied | 2 | | 2 | BV3152 | LINKAGE ROD SET (124mm) | B2 £
1-1/BK0292 | LINKAGE ROD B 11 |21 BK3152 | LINKAGE ROD | 1
1-2|BK0O086 | BALL LINK | EEEEE 2 22| BKO086 | BALL LINK BEIREIER 2

R | Scale=1:1 (unit:mm)
J_t [ - , 30 ,
BKO086

BALL LINK
ESEEBHG

2)

Tl gc;

(1)

FLYBAR

= FLYBARLESS

24 = 103 _
|m U I
(1) (2)
X2 X2
B 412 _ B 123.95 :
| l |
CTEFETxr——00 CFFmm————————=—--u-—-ouf =




BagC Tail Boom Bracket Assembly / 3 g rronoss Tiass
#iE N

EEEE

HMVE?OZZY
BEARING
ELREhR

7\
‘)
N

BK3184
BEEEIER

A ;
HMC3-148

SET SCREW, M3x4
HEEEA T AR, M3x4

BEVEL COLLAR

SOCKET SCREW, M3x14
R7VEERRR, M3x14

T
© (o)
\T22——|ﬁ_ (11)

(9)

(15)

Apply threadlocker
fSE IR ERNAREE

No.| Material No. Description _ | Qty .| Material No. Description | B8 Qty
1 |BK3117 | TAIL BOOM BRACKET-R |#BREEZE®)| 1 9 |BKO414 | PIN ¢2x12 B 2
2 |BK3116 | TAIL BOOM BRACKET-L |#BREEZE®E)| 1 10 | HMV135022Y| BEARING BRI 2
3 |BKO363 | TAIL DRIVE BEVEL GEAR-B | EEBR#B(24T) | 1 11 |[HME3-4B | SET SCREW, M3x4 | HEA A, Maxd | 2
4 | HMVE701ZZY| BEARING | RERBR | 2 12 | HSE2616N | SELF-TAPPING SCREW, M2.6x16 | RIS IR (1) | 2
5 | BK3184 | BEVEL COLLAR | FERERSRIR [ 1 13 BK3081 | FRAME SPACER PRS2 4
6 |BK3070 | TAIL DRIVE GEAR SHAFT | ESEShumtath | 1 14 | HMC3-25B | SOCKET SCREW. M3x25 | A7 &R##, Max25 | 4
7 |BK3138 | TAIL DRIVE GEAR-26T | REESHEI#426T| 1 16 HMM3B | NYLON NUT, M3 | LEBR9RYE, M3 5
8 |BK3128 | TAIL DRIVE BEVEL GEARA | REBZHARTT) | 1 16 | HMC3-14B | SOCKET SCREW, M3x14 | A7 i, M3x14 | 1
(o

HSE2616N

SELF-TAPPING SCREW, M2.6x16

7 B B ISR (1)

@)

@ L

HMC3-25B

SOCKET SCREW, M3x25

a7 R, M3x25

O [ -

HMM3B T22—-T -(11)

NYLON NUT, M3 _

IERIRIE, M3 © - (0

o i 3

S SOOx @)

BKO414 <O

PIN ¢2x12 P e (9)

ElEH

Ill ‘ H

=~ || - (6) /

HMV1350ZZY

BEARING /® (14)

SRR N

e m *E‘_;;;\g%%ﬁh

=1 3oL 3
HMES-4B e j (7)

Assemble the Tail Boom Bracket as
drawing. Secure the Screws but do
not tighten at this step.

SERTMEREEETEE - BIHAHHE
SEE - GEBEE -

-12-




Bag D+ Main Frame / A58iH%

SOCKET SCREW, M2.5x5
PO7 AIRES, M2.5x5

)
._.
HMC3-10B

SOCKET SRCEW, M3x10
Pz EERER, M3x10

| The larger hole
always goes toward
the inner side.

| AT EAERREEE AT ECE TR -

HMC3-8B
SOCKET SCREW, M3x8
A7 EEERR, M3x8

| No. | Material No.| Description | &5 Qty | |No.| Material No. Description tis) Qty |
1 |BK3080-1 | SIDE FRAME-L B RIR- 2 1 | | 11]HMC3-8B |SOCKET SCREW, M3x8 |Pur At M3x8| 2
| 2 |BK3080-2 |SIDE FRAME-R  |#sifiR-s 1| [12/HMM3B  [NYLON NUT, M3 \HSRIRIE, M3 | 2 |
| 3 |BK3065 | CANOPY RETAINING POST | ¢S EE+E 2 13 |BK3081  |FRAME SPACER | RARSZHE 7
| 4 |HSV3-8B | TORX SCREW. M3x8 | EMRs#h M3x8 | 21 | |14 |BK3181 [SERVO TRAY (fERMEE | 1
5 |BV2416 | ELEVATOR WASHER MOUNT SET | 122 B i R 2 15 BK3040 | SERVO MOUNT (IS R 1

6 |BK2417 NUT | Bl EE AR 0E 2 16 | BK3185 | SERVO MOUNT |FRRgEEE | 1

7 |BK3035 | CONTROL LEVER BASE | i##ISEIEE 2 17 | HMC?25-8N |SOCKET SCREW(N), M2.5x8 | iriiss(ifie) M58 | 2
8 |HMC25-5B | SOCKET SCREW, M2.5x5 | 7 &, M2.5x5| 8 | |18 BK3124  |GYRO TRAY | PEMR R 11
9 |BK3037 | CONTROL LEVER SHAFT | s2siase 2 19 | HMC3-10B |SOCKET SCREW, M3x10 |yt M3x10| 1
10 |BK3082 SKID BRACKET | IZRE R EE | 2 20 | BV3023  |MAIN SHAFT BRG BLOCK SET | =i 7fEE 2

Secure all screws & Washer Mount shown on this page with a drop of threadlocker.

/@} QW AERBT. BT 2 B AR AE AR EE -

= .

HSV3.88 Left Frame @), @ Right Frame ®)., (O

TORX SCREW, M3x8 A [ 23} G [~ -z

pums - 5) ST k() (6)

= "|: 'I,IT‘NJ‘:""'K'\I\":I\I\'I 0 (3)

a@j [m (7) i |

HMC25-5B T@ "‘?\\]

=
© [ -
HMC25-8N

SOCKET SRCEW, M2.5x8
A7 A EERR, M2.5x8

C ©
HMM3B

NYLON NUT, M3
1EFRER0E, M3

O

BK2417
NUT
B ERIE

|

BK3037
CONTROL LEVER
EHE

Apply threadlocker
EFRRARILRR R

A

[

—

=
|y T 1

A 7/T?|

The flat surface of the Block always

goes toward the inner side (Main Gear).
SR FEE—RIEA (Rt -

Lower o RN N

S

Upper ©

(Y
)

u\, |

(17)

-,
(17)
i |

b
|

!
/
/




Bag D+E Main Frame / $E§ﬁ.ﬂﬁ GTHUNDEE TIGE=

No. | Material No. Description | =15 |Qty | |No. Material No,Description (=18 | Qty
1 |BK3123 | RADIO TRAY PEIRREIESE | 1 7 |BK3083 | BATTELY PIN ERui=tT 2
2 |HSV3-8B | TORX SCREW, M3x8 | 2E2#k M3x8 | 10 | | 8 | BK3157 |SPACER 28 1
3 |BK3081 FRAME SPACER  |fifRserE | 3 9 |BK3087 | LOWER SIDE FRAME | ##ii T IR 2
4 |HSBB10 | FLATHEAD SOCKET SCREW, M310 | ¥y sis Maxi0 | 4 | |10 BK30B6 |BATTELYPOST | &H&ESHE 1
|BKOO87 | WASHER BE 4 | [11/BK3118 | REAR SKID BRACKET | ZiZeEERE 2
HMM3B NYLON NUT, M3 LEFR9RME, M3 4

|'|/4;:%-:--'\‘\I
-7/
BK0087
WASHER
2E

O ([
HMM3B

NYLON NUT, M3
LEEREBIE, M3

o)
= .

BK3157
SPACER
nE

A /
=/

Jlii
HSV3-88

TORX SCREW, M3x8
ERIRER, M3x8
S

S Dm

HSB3-10

~

FERR7EEERR M3x10

FLAT HEAD SOCKET SCREW, M3x10

Apply threadlocker
EFRRARILRR R

-14-




BagE | Main Frame / 2§85t

a THUNDE= TIGE=

SR, M3x8

HMC3-10B

SOCKET SRCEW, M3x10

A7 RS, M3x10

O

HSE2612N

BUTTCN PHLLIPSTAPRING SCREW, M2.6if2

REELEHGE), M2.6x12

U7 EE R SRR (A)

o |

HMV725Z27Y
BEARING, d2.5xD7xW3.5
FHEEE d25xDTXW3.5

© [
HMC2510B
SOCKET SRCEW, M2.5x10

A7 VAR, M2.5x10

l‘\?/l
BK3157
SPACER
HiE

© [jum
HMC25-58

SOCKET SRCEW, M2.5%5
A7 AR, M2.5x5

© |

(1)

(1)

) \Q \

s

|No. | Material No.| Description =2i% Qty No. | Material No. Description E=E Qty |
1 |HSV3-8B | TORX SRCEW, M3x8 | Z3Ug#k M3x8 | 27 9 |HMVT25ZZY | BEARING, d2.5xD7xW3.5 | BE&if, d2.5x07TxW35 | 2
| 2 |HMC3-10B | SOCKET SRCEW, M3x10 | a7 ik, M3x10 | 1 10 | HMC2510B | SOCKET SRCEW, M2.5x10 | A7 iAiis, M2.6x10 | 2
| 3 |HSE2612N | BUTTONPHLLPS TAPPING SCREW, 26112 | REISIUERA(E). M2.6x12 | 1 11 /BK3084 |MOTORPINION-1T | SiEessh(1T) | 1 |
4 |[BV3060 | MOTOR PINION BLOCK | iEEFsREIEE | 1 12 |HME4-4B | SET SCREW, Mdx4 #EA/ RS Maxd | 2
5 BK3157 |SPACER =~ #E 1 13|BK3078  |MOTORMOUNT | MiEEEE 1
6 |BV3133 | METALELEVATORCONTROLARM | FtpefEiZ®IEs#E | 1 | |14 | BK3109 |ROD GUIDE PLATE |28 i
| 7 |BK0649-1 | LINKAGE BALL(A) PUEEEEBAA) | 2 15 | HMC26-5B | SOCKET SRCEW, M2.5x5 | A1/ Faih, M2.5x5 | 2
8 |BK3108 ELEVATOR CONTROL ARM LINK | F+ B e i 152 [ 1
- . }L‘ﬁﬂ] Secure all screws(except screw #3) shown on this page
(7= ' @ B © with a drop of threadlocker.
© (wm |© O ' AR B (RSN IR -
HSV3-8B BK0649-1 HME4-4B
TORX SRCEW. M3x8 LINKAGE BALL(A) SET SCREW, Mdxd | ( - h
: WIERTUBES, Mdxd pplicable to a M4x30mm,

Mdx25mm, or M3x25mm motors
with 4 setting screws installation. ﬂ =
A 6.0mm/0.236” diameter motor ;

2 | |
S )
/M\\%% Y Aoply threadlocker
| - ﬁnuuj (R R

shaft as standard and (12)

38mm/1.496" long shaft is

recommended. %/ (1)
AlERAMAx30mm, Mdx25mmaf e
M3x25mmiBEFLITEE » 3 <
BRSEARSEARETEAS (15))\2%:2 5
A26.0mm/0.236" B EiE 125 e 227

EEHHEES38MmM/1.496" -

P The flat surface of the Block
% 4l always goes toward the top.
- R FE—RE L -
Side View ¥ X
RRE P SO

7]

Bearing / B
Block / BEREE

Must be purchased
X separately
ERERE

-15-




@ W
HME4-4B

SET SCREW, M4x4
WEE B, Mdxd

N Tl
©
HSV3-88

TORX SCREW, M3x8
ERIBLE M3x8
,

© [Jmm
HMC25-58
SOCKET SCREW, M2.5¢5
R B, M2.5x5

I(;C_}\\ '

‘\,"'f '-\/-’
HMSS
E-CLIP

ERIR

=~
BK0O274
RUBBER GROMMETS
BELE

i

a drop of threadlocker.

AERTZBEEAEEMRBEE -

(2)-

o
WRL

28
o —

| No. | Material No.| Description #=iE |Qty No. | Material No. Description | 275 Qty |
1 |BK2466 STARTER COUPLING | Bu®hizegE | WL 9 |BK3066 | STARTER SHAFT | B EhEh 1
| 2 |[HME4-4B | SET SCREW, M4x4 BEN S BES M4 | 2 10 | HMS5 E-CLIP | ERNIIR 1
3 |BV3058 | DRIVE PINION SET-14T |sESnea#a#f(14T) | 1 | |11 |BKO274 | RUBBER GROMMETS |#g@@a@ | 2
4 |BK3068 | CLUTCHBRACKET UPPER| ER&ai@EERE | 1 | |12|BK3123  RADIOTRAY afifER#EESR | 1
| 5 |BK3069 | CLUTCHBRACKER LOWER FREAs3EERE | 1 | |13 BK3114 | COOLINGFANCASINGL |EB=EZE) | 1 |
6 |BK3109 ROD GUIDE PLATE | HEHIAS AR [ 4 14 |BK3115 | COOLING FAN CASING-R | EESH (H3) 1
7 |HMC26-5B | SOCKET SCREW, M2.5x5| furvts, M2.55 | 2 | |15 BK3081 |FRAME SPACER | itz 5
8 |BV3063 CLUTCH BELL SET BEe22EE 1 16 |[HSV3-8B | TORX SCREW, M3x8 | E&U4g%k M3x8 8
Secure all screws shown on this page with [~ A

Apply threadlocker
SEFRIRERINERRE




Bag E | Main Frame - Nitro Version / A58:85E-512R A

a THUNDE= TIGE=

|LINKAGE BALL(A) | /S BIImEA(A) |

Description E=10 | Qty
SOCKET SRCEW, M3x10 | o7 </, M3x10 |
BUTTON PHLLIPS TAPPING SCREW | Rl EX 1504 ()

METAL ELEVATOR CONTROL ARM | FHESRE 125|548

ELEVATOR CONTROL ARM LINK | F+EZAE 1% FE
BEARING RERHK _
SOCKET SRCEW, M2.5x8 | A7 failih, M2.5x8

(Lo 10 ] N\ | [Py U Py

No. | Material No. Description |28 |Qty | |No.|Material No.
1 |BV3089 | FUEL TANK SET (650CC) |#&#a(650CC) | 1 4 |HMC310B
11/ BK3088 | FUEL TANK(B50CC) | #if&(650CC) || | 5 |HSE2612N
1-2|BKO062 | FUEL TANK GROMMET | diéite | 1| |6 |Bva1ss
1-3/ BKOO63 | FUEL TANKNIPPLE  |’éilié | 1 [ | 7 |BKOB49-1
1-4 BE1867 | CLUNK | FEE | 1 8 |BK3108
1-5|BB0374 | FUEL TUBE | FAGHEE (/)Y | 1 9 |HMV725Z7Y
(2 |HSV3-8B | TORX SCREW. M3x8 | EMif, M3x8 | 24 | [10|HMC25-8N
3 BKO274 | RUBBER GROMMETS |2 | 2

Secure all screws (except screw #5) shown on this page with a drop of threadlocker.
KERT 2B (oI BEAEEHERRBEE -

Py
© [(hum
HMC25-8N

SOCKET SRCEW, M2.5x8
A7 ESRER M2.5x8

f:'\l
HMC3-10B

SOCKET SRCEW, M3x10
P7VEBERER, M3x10

(o
HSE2612N
BUTTON PHILLIPS TAPPING SCREW, M2£if2

FREEIUEH (), M2.6x12

D A\ .
LINKAGE BALL(A) - Q\ \=ZA r s — ©
AT BB TR (A) LA P 7 J
Wy U = e (1-5) (1-2)
HMV7252ZY
BEARING = n
TR H/f :%\"ﬂ
© [ wom =~
HSV3-8B BK0274
TORX SCREW, M3x8 RUBBER GROMMETS ™ Apply threadlocker
ERVETRRLS, M3x8 SR nE Ilm""] R IIARRE

A7-




Bag E | Engine Unit - Nitro Version / &0 R #iR5E-5| 24

HEAD SAPSCREW, M3x6
FIER AR, M3x6
HMC4-8B

SOCKET SCREW, M4x8
I VEIRER, M4x8

HMC4-128B

SOCKET SCREW, M4x12
AT BERAR MAx12

@\ ﬂ" |
HMC4-16B

SOCKET SCREW, M4x16
A7 AR, M4x16

HMC3-26B
SOCKET SCREW, M3x25

~
BKO0O87
WASHER

—

BK0435
WASHER
#E

Rotate clockwise the Start Coupling to check the
concentricity of the engine unit and clutch bell; please
adjust the position of the clutch system if improper.
|ERsEt EsSENENIZ BB ES | ERESSEERME « HAILERE

AR S SR ARRO(IE

>y

Must be purchased separately

UERGHSME

N Apply threadlocker

|i|||||||[| AR

| No. | Material No.| Description | &5 | Qty| |No. Material No,Description | 275 Qty |
1 |BK0435 | WASHER B | 4 | |11/BK3174 |HEADER TANK POST |Blimfaszts 1
| 2 |HMC4-12B | SOCKET SCREW, M4x12 | Ao/ i/@iis. Max12| 4 | [12|BK0O087 |WASHER | 2 1
3 |BK3044 |COOLINGFAN | ##mE | 1 | |13 HMC3-25B |SOCKET SCREW, M3x25 7\t M3x25| 1
4 |BK3045 |COOLING FAN HOUSING | /A0 | 1 | |14 |BV0502 |HEADER TANK Bl 1
5 |HSB36 |AATOONERUMIEIDSHSOREN. M | PERA M MOX6) 4 | [14-1BKOSOZ | HEADER TANK | B 1
6 |BV3062 |CLUTCHSHOESET | &=z [ 1 14-2 BKOOB3 ~  HEADER TANK NIPPLE | il 1
7 |HMC4-8B |SOCKET SCREW, M4x8 | Pi7 /R, MaxB| 2 | [14-3BKO0G2 | FUEL TANK GROMMET aite | 1 |
8 | BK3071 ENGINE MOUNT | SIZEEE [ 1 14-4 BE1867 | CLUNK | EfEEE 1
9 |HMC4-16B | SOCKET SCREW, Mdx16 | /M4, Max16. 4 | [14-5 BB0363-46 FUEL TUBE i #Ase GEBA) 1
10 | BKO506 HEADER TANK BRACKET | BIfEERE | 1

® |m | AT

( ) [ & g/

\o) ) ?; \\\a;' . g/ of

HSB3-6 \ e S

FLAT COUNTER SUNK \N\UY

o - == %
/‘L @?( il - \“—___/:z \

'| ||'|"f;1'|*.'

A i

7

()
M 72

-18-




BagF | Main Gear Set/ TiE#RBIEL 78+ no== Tie==

AR BYBEREER o

Apply threadlocker
EFRRARILRR R

Line up the holes of the Autorotation Tail Drive Gear, One Way Bearing Shaft &

Main Shaft, and then insert the Socket Screw to fix. Add a drop of threadlocker
when securing, but do not over tighten.

HIEEESEE - ENWMER T CrLU% - MARBER - MERESMHAEEERE -

No. Material No. Description =1 ' Qty | |[No.| Material No, Description R=Li [ Qty
1 BV3142 | MAIN GEAR SET ET- 1 | 1| |1-5/HMC25-6B |SOCKET SCREW, M2.5x6 | A7 F#t, M2.5x6| 8
11/BK3141  |MAINGEARIMT E&&WO1T) | 1 | |1-6/BV3056 | ONEWAYCLUTCHHOUSING HEFIBESEEEE | 1
1-2/ BK8137 | TAIL DRIVE PULLEY,108T | FEBEEN#R108T | 1 | | 2 HMC4-8B |SOCKET SCREW, M4x8| A7 ARk, Max8 | 2
1-3| BK3057 | ONE WAY BEARING SHAFT | EFAt & 54 1| |3/BK3015 |MAINSHAFT STOPPER|E® | 1
1-4 | HMQ18 C-CLIP | CEUNE] 1 4 |HMC3-6B |SOCKET SCREW, M3x6 | A7 AmERRs, M3x6 | 2
N\ _ Secure all screws shown on this page with a drop of threadlocker.
&@ il NEEET 2 A B R B -
HMC4-8B e ~
SOCKET SCREW, M4x8 3 )
A7 ELRER, MAx8
)
© [ o
HMC25-6B
SOCKET SCREW, M2.5x6 ¢ al TR ¢
7 AR, M2.5x6 |
@ [ (@
&@ me wi
HMC3-68 |
SOCKET SCREW, M3x6
A7 EIRER, M3x6
/"-___. __::\\
I.l"; .'/ \'. \'\I
[ | | [
Y ! 1
R '
Ny J/
HMQ18 Lower the Upper Main Shaft
C-CLP Bearing Block to eliminate the
CEHNIR play after securing all screws.
B _ — D ) SEEE MRS - A% - EhddREE T
e 7 ELLERRRERE -
/ / o (2) L
/ v B vy
-___‘____—'é"/ I| °I|
{ ) 2 N
|I I',

-19-




Bag G I_an[ling SI(i[I / ﬂﬁﬂﬁg#ﬂ#ﬁ;ﬁ aTHUNDEE TIGE=

=
[=]

Material No.

Description

|No.. | &5 | Qty No. | Material No. Description | 275 Qty |
1 |BK3121  |LANDING SKID ES | 2 | [4 HME44B |SET SCREW, Mdx4 | BEA/EEH Md| 4

| 2 [BK3090 |SKIDPIPE | EEEE 2 | | 5 |HMC4-14B | SOCKET SCREW, Mdx14| A7 ik, Max14 | 4
3 | BKOO65 SKID PIPE END CAP |EEE 4

il
ME4-4B

SET SCREW, Mé4x4
HERA AR, Mdxd

®@ | [Cmm
HMC4-14B

SOCKET SCREW, M4x14
A7 VEEERE, Mdx14

|'/— _\\| |’r/_: ”
N Na—t
BK0065

SKID PIPE END CAP
HE=

Apply threadlocker
SEFRIRERINERRE

-20-




Bag & | Control Arm Set / 55| HiH%E

|No. | Material No. Description =Liz] Qty | |No. Material No,Description
1 BV3135 |CONTROL ARMSET-L |&REIRiZ#E#E%E| 1 | [1-7/HMY24 | ROLLER PINS
|11 BK3135 | CONTROL ARM-L ERMERIFHEAL | 1 1-8|HMC3-8B | SOCKET SCREW,. M3x8 2 |
11-2/BK3092  |LINKBALL  |@#SHE | 2 | | 2 |HSV3-8B | TORX SCREW, M3x8 2 |
1-3 HMC2-8B | SOCKET SCREW, M2x8 | A7 R#g#, M2x8 | 2 3 |BV3136 | CONTROL ARM SET-R |& ] 1
1-4 BK3026 | CONTROL LEVER EMRMSEHEB | 2 3-1 BK3136 CONTROL ARM-R EMEIRIZHEAG | 1 |
1-56 | HMV1050ZZY | BEARING | EERERA | 4 4 |BV3122 | LINKAGE ROD SET(67.5mm) | EIFEIE(67.5mm) | 2
1-6 | BKO649-1 | LINKAGE BALL(A) | R VEEIEREMA) | 4
= _ Secure all screws shown on this page with a drop of threadlocker.

© (I AR R ERERSEREE -

BK3092 = Attach the Contral Arm onto the Main Frames as drawing, and note the difference of Left &

LINK BALL nghC_ontrol Arms. . )

BT O SEBTHIERIBELARLE  FEEEL - BE&HRE -

L%nﬁg

© (| The length of the Linkage Scale=1:1 (unit:mm)

HMC2-88 g Rod Set is fixed (67.5mm) 67.5 (Fixed Length)

SOCKET SCREW, M2x8
Po7 EERER. M2x8

HMV1050ZZY
BEARING
RS

® (=
BK0649-1

LINKAGE BALL(A)
POz ARSI TRRER (A)

o 1
HMY2-4
ROLLER PINS
BhACR

-F=NI

© [ -
HMC3-8B

SOCKET SCREW, M3x8
Ry AERR, M3x8
2

frasy

\&)

HSV3-8B

TORX SCREW, M3x8
ERUREH M3x8

and to adjust is unnecessary.
hEERRERESRLT.5mm »

! (1-2) . 4 (1-6)
- - 18 &%
3-1) 9 e ( | ) \’ Q (1-8)
192 of QM (14
The arm with a ——— o ““'EH,‘.}"\’
counterbore always goes (1-2) “ -:I ) =
toward upper side. — A
EEHRILALER L - Front View (1-7)
IS Fan )
™ Apply threadlocker
|‘|||||||[| AR

21=




BagH Tail Rotor System / BiER#EiA%R 74P -ono== Ticss

|No. | Material No.| Description | 278 Qty No. | Material No. Description | 275 Qty |
1 |BK3075 |METAL TAIL GRIP SWEiEReE | 2 | | 11|HVMC2-8B |SOCKET SCREW, M2x8| Parfiih, M2x8 | 2
2 |BK3159 | WASHER | A HEEHIE | 2 | |12 |BK0O082 |COLLAR | B 2 ]

| 3 |BK3160 |WASHER | LRI | 2 13 BK3077 PIN | EEH 2
4 | HMX0510Y | THRUST BEARING | LR 2 14 HMS15  ECLIP ERVIIR 2 |
5 | HMV1050ZZY | BEARING | RERBHIR 2 15 | BK3061 | TAIL ROTOR SHAFT | Enes |
6 |BK3076 | TAIL ROTOR HUB | EEHE B [ 1 16 |BK3100 | TAIL PITCH CONTROL FORK | EEAEBE 2RI~ | 1
7 |HME3-3B | SET SCREW, M3x3 | EEAS SR M3 2 17 | BKOB06-1 METAL TAIL PITCH SLIDER | &R NE 3B EE 1

| 8 |BK3161 | WASHER BE 2 18 | HMV10802ZY | BEARING | R | 2
9 |HSV3-8B | TORX SCREW, M3x8 SRR, M3x8 2 19 | BKO345 | TAIL PITCH CONTROL SLIDER BUSHING | EEHE BRI IS E 1
10 | BKDO26 TAIL PITCH CONTROL LINK | s @iEE 2 20 | BKOB49-1 |LINKAGE BALL(A) R VEIEEREERA) | 1

Secure all screws shown on this page with a drop of threadlocker.

FERTBEHEERAEEMRZEE -

=\ [ [ T o _:;\_ @ it © [ |y
('\ ) ‘ i L_i._|. jg: =/ HMES-3B HMGC2-8B
o : BK0026 BK3161 SET SCREW. M3x3 | | SOCKET SCREW. M2®
a:g EER TAIL PITCH CONTROL LINK gSHER FRERPO7RERER, M3X3 | | poy e, M2x8
ENEEEE = a0
R o = ® © o O
) BK3077 HMS15 it BKOOB2
Y/ PIN E-CLIP LINKAQE EEALL(A) COLLAR
BK31860 B ERHIB P EE R IRARAR (A) s
WASHER PN
togw || ©) (m | 5
HSV3-88 1. Note the orientation of the Thrust Bearings; please refer
; TC;EX SCREW, M3x8 page 8, Diagram for Thrust Bearing Assembly.
HMXO510Y EEW Mex8 2. Line up the concave of Tail Rotor Shaft and the hole of Hub
THRUST BEARING (—-’;3-'- when securing the Tail Rotor Hub onto the Tail Rotor Shaft.
| (( ) 1. 5235 % 8 L EMRLERTER - IELZRIMAINE -
- it 2. IS ENER EEEH F EeR 8 - FLE C[MIEFE EEERE
7 HMV10680Z2Y e o
) BEARING
R iﬂﬁﬂﬁ
HMV1050Z2Y
BEARING
RS

g P
@// . \( (5) The bearing had bée/n 4
Sl s - assembled by Factory
T %’) ) Xl e E R MRS
(. ‘“\ |
AN/ (18) (16) .
// ; ~ J b
r‘é\\ (18) %I\ (20) Completed View i /g
RS S (1 9) ’
Ry y
Apply threadlocker /44/ =
{EFRRAHINREE &
N S

B 7




Bag i+J| Tail Rotor System / LB t4 B0 Vg ~-ono=s Tias=

| No. | Material No. Description | 278 Qty | No. | Material No. Description | 275 Qty |
1 |BK3074 | METAL TAIL UNIT HOUSING | SERBREEE | 1] |11]/HMC25-8B | SOCKET SCREW, M2.5x8 | Ry Ak, M2.5x8| 2
| 2 | HWVBT701ZZY | BEARING | EEERE 2 _1_2_‘_8@_1 29 | TAIL PITCH CONTROL LEVER EERIETIE 1
| 3 |BK3059 | COLLAR (REESERIBE | 1 | |13 |HMV740ZZY | BEARING | RER B 2 |
| 4 |BK3182 | COLLAR | ARSI 1 | |14|BKO088 | WASHER |B5 1
5 |BK3143 | TAIL INPUT BEVEL | BERIERERAAT)| 1 15 |BKOO76 COLLAR B 1
6 |HSH1350ZZY | FLANGE BEARING, d5xD13x\W4 | Dhis# d5xD13wW4 | 2 16 |HMC3-16B | SOCKET SCREW, M3x16 A7 B, M3x16 | 1
7 |BK3144 | TAIL OUTPUT BEVEL |R#iER##B(4T)| 1 | |17|BK06492 |LINKAGEBALL(B)  |M/BEEBEH#HE) 1

8 |HMY2-12 | PIN, d2x12 | EFCRET 1 18 |BVB036 | CARBON TAIL BLADE |fBi#REIERE 1
9 |HME3-4B | SET SCREW, M3x4 | BEEPY AR M3xd | 1 19 |HMMB3B  |NYLON NUT, M3 |LEREERIE. M3 | 2
10 |[BK3073 | TAIL LEVER BKT | EMEIEHIEE | 1 20 |HMC3-18B | SOCKET SCREW, M3x18| 7 VESRES, M3x18| 2

O | 4
BK0O088
WASHER
3]E

HMV6E701ZZY O | |

BEARING BK0O76
RERE COLLAR
— 1 mm
a8 O |
( |

\_/ SEARNG.

BK3059 BRI
%%!ﬁ%ﬂﬂ%ﬁ @ | [o——

HMC3-16B
SOCKET SCREW, M3x16
AT EEL, M3x16

©® [

S
_/
|

COLLAR BK0649-2
=gkt LINKAGE BALL(B)

A7 EEEIEE IR (B)

O [

HMM3B

- NYLON NUT, M3
HSH1350Z2Y \HERimeE. M3
FLANGE BEARING, -
d5xD13xW4 @5‘1
et D ) '
X HMC3-18B
ﬁwz 22 R SOCKET SCREW, M3x18
3 TR, M3x18
PIN, d2x12 PZXRMA, M3y
ByFCRE
® (i
HME3-4B
SET SCREW, M3x4
WA AEL, M3x4
HMC25-8B o ; Ensure the leading edges
SOCKET SCREW. M2.5:8 Apply some of silicon oil or grease of the blades are toward
AT R, M2 ‘5x8- onto the gears. (Using PV0269 Grease i cHiaat 5 s Be AR
e ) for Plastic Parts is recommended.) sEpmem R e En i TR RETS A (ANEIT)

EREE DR R R B R BB R AR
o (HEEFERPVO269BB =4 EBH)

Apply threadlocker
EFRRARILRR R

D3



Bag J+K Tail Un“ / ggl}ﬁﬁiﬁﬁﬁ QTHUNDE? TIGE=

SOCKET SCREW, M3x8
A7 AR, M3x8

/]

AT A
l‘\P/’ \,!’Immm
HSA3-5

BUTTON HEAD SOCKET SCREW, M3x5

HEIER B, M3x5
@ ([
HMJ2-8B

SELF TAPPING SCREW, M2x8
B (1H), M2x8
T,

(@) [wm

FLAT HEAD SOCKET SCREW(N), M3x6
FERRTBERRE, M3x6

=/
BKO0087
WASHER
2HE

© 0
HML2-NB
NYLON NUT, M2
TR, M2

_dgn

}

T

Apply threadlocker
) EEFRRARILRR R

| No. | Material No.| Description &5 | Qty| |No. Material No.Description | 275 Qty |
1 |BK3095 | TAIL DRIVE SHAFT |EE®% | 1 | [12[HSA3-5  |BUTTONHEAD SOCKET SCREW, M35 | ¥ HBA7 AMEA, MG | 1
| 2 |BV0423 | TAIL DRIVE SHAFT BRG E®E###EE = 2 | |13 BK3113  TALSTOPPER  |EEILI®E 1
3 |HMM25Z | NYLON NUT, M2.5 | LERRIR0E, M25 | 2 14 |BK3097 | TAIL SUPPORT BRACKET REEEBEEE 1
4 |BKO367 | TAIL DRIVE SHAFT LINKER | FEEBSN@HE | 2 15 |HMJ2-88 | SELF TAPPING SCREW, M2x8 | LU (1), M2x8| 3
5 |HMC25128 | SOCKET SCREW, M2.5x12| A, M2.5x12 2 | |16 BK3112 | ROD GUIDE R EER 3
6 | BK3096-1 | TAIL BOOM EE [ 1 17 |BKO447 | TAIL SUPPORT ROD END| BESZISZRIZIR | 4
7 | BK0O87 WASHER |2 | 2 18 |HMC3-12B | SOCKET SCREW, M3x12 | Aa7umais, M3x12 | 5
8 |HMC3-8B | SOCKET SCREW, M3x8 | A7 Aiih, M3x8| 2 19 |HML2-NB | NYLON NUT, M2 JEIRIE, M2 1 4
9 |HMC3-12B | SOCKET SCREW, M3x12 | A/ @i, M3x12| 5 [ |20 HMC2-10B | SOCKET SCREW, M2x10 | Far ik, M2x10 | 4
10 |[BK3099 | CARBON VERTICAL FIN | iiEEZEE | 1 21 |BK3163 CARBON TAIL SUPPORT ROD | ikt E2iF 58 2
11 |HSB3-6 FLAT HEAD SOCKET SCREW(N), M3x6 | FERAY "R kR, M3x6| 1
~ p sc Add a drop of thin CA glue on the Tail Drive
© [lwemmm © ],t] Shaft next to where the bearing should be, f '
HMC2-108 and then slide the bearings over the ol
HMM25Z -
SOEKET SCREW, M2x10 NYLON NUT. M2.5 | Position quickly; the distance from > _
Pa7 R, M2x10 \basemiE o5 | the Shaft Drive End to the g A
@) Uﬂlﬂm - Rubber Shaft Bearing Ny~ s
&) Support is approx. CA @ o T K (6)
HMC3-128 240mm / 9.45" . i i ol o
SOCKET SCREW, M3x12 P LB T
A7 EERER, M3x12 1) /’.5/ /// ~ i é{%ﬁé}@%
s ~ PN &R
© [ P Y 0 L A
HMC2512B =~ e EESWMEAETEMEE
SOCKET SOREW, M2.5x12 ] L L AHIEERE B (B B 1%
PO7 R, M2.5x12 88240mm /9.45" &R °
Vs Apply C.A Glue
@ [ E ERREEES
HMC3-8B

- TR
v R
-~ ///
Ensure the setting ~ _47(14)
screw line up to the //"‘%,// B
IEI 2 ’i E%--I i /,/ - :
ErRHEEIL - 95/)_/ sl /;ﬁﬁ “};
v~ $ oo :
N [y N
7 _Fe 7y (g
g ' .
(20)
9
p Rear View #&1RE
NN e LA
2haq @ Y
s K : ?U
P) = : Secure the screws into the Frame Spacer
J/’ [ "-___(20)‘\_ - g when attaching the Tail Support Rod End on
,/f. f-" 6// the Main Frames.
a9 (1T "N(19) RRERESBIENENR L - IEEENERY
S/ ~¢” (18) BEN N BEESIL -
% A ~ - J

-24-




Bag kPl Servo Installation / (SRt RAE 74P -ono== Ticss

| No. | Material No. Description f=ti |Qty
1 |BK3034 | SERVO HORN COLLAR |RRSEE®E | 4
2 |BK3038 | SERVO HORN | RS 3
3 |BK3039 |RUDDER SERVO HORN | FEREFIAZHEMERE | 1
4 |BK3094  |LINKBALL | EIETREE | 7
5 |BK3108 |SERVOMOUNTING | fm#®E | 6
6 BK3132 SERVO NUT | fRIER R ERIE o]

No.| Material No. Description | BB

7 |HSE2612N | BUTTONPHLLPS TAPPING SCREW, V26112 | EREHEAUE), M2.6x12
8 |HSA3-5 | BUTTONHEAD SOCKET SCREW, M35 | $EEBA/ A, M3

9 |HMC25-6B | SOCKET SCREW, M2.5x6 | s, M2.56
10 HME3-3B | SET SCREW, M3x3 | BEMA/TEE#H, M33
11|BKO104  |SERVOMOUNTING | fEBRHSEIEF

12 |BK3125 | RUDER SERVO BED | AR R E

( Wl Do not tighten the screw #9\
& #10 at this step for
=28 oreforming servo of
calibations later.
RARHORH OB 2R R LU (F LB
FRITEhAEEE -

Screws should be separately
fastened diagonally to ensure
the servos mounted evenly.
HEERRREBIKFFEEHEE
LU R AR R 25 A AR £ -

of Main Frame Set as drawing.

" Attach the Servos onto the Servo Trays

SE@ETHRAREER A\ ZENRIE CRRME

BK3094
LINK BALL

(oo
HSE2612N

BUTTON PHLLIPS TAPPING SCREW, M2.6112
RE SR (1), M2.6x12

(e

HMC25-6B

SOCKET SCREW, M2.5x6
A7 AR, M2.5x6

o 7
(©)  (jm
HSAS-5
BUTTON HEAD SOCKET SCREW, 36
FEEER 7 AR, M3x5
@ m
HME3-38B

SET SCREW, M3x3
HIRR7 EERER, M3x3

>

Apply threadlocker
EEFRRARILRR R

_dgn

|i|||||||[| RS

Must be purchased separately

\

J

The adaptors come with the kit are applicable to ACR RC / Futaba servos as standard parts.
The option adaptors for JR or Hitec are also available separately:
EfFAMHEE D FAREIEEMEBARACE RCEFutabaRhEFERE -
JReyHitecRIRIEER ZEER SIMNEE ¢

ltem No. PV1623-J Servo Horn Adaptor for JR ARRISREHE, JR

ltem No. PV1623-H Servo Horn Adaptor for Hitec EIRIEBE#E, Hitec

D5




Jexos Linkage Rod & Main Rotor Blade / EEREiiEiE M7 REUCEETES

BK0446-1
SOCKET SCREW, M5x35
R EERER M5x35

No. | Material No. Description |78 | Qty | |No. Material No,Description (=18 | Qty
1 |BK3167 | LINKAGE ROD-B I8 1 | | 6 BKOO86 | BALL LINK EmEET 2
2 |BK3168 | LINKAGEROD-A  |#HIRA 7 | BK3111 |ROTOR SPACER  EmERZEF | 2
_3 |BKO105-1 | TAIL CONTROL ROD JOINT | FEIZMIIS#IE | 1 | | 8 | BKO446-1 |SOCKET SCREW, M6x35 7 AMif, M5x35| 2
4 |HME4-38 |SET SCREW, M4x3 | RBA/BEH MG 2 | | 9 |HMMSZ  |NYLON NUT, M5 | LEERHRIE, M5 2

5 | BV3164 LINKAGE ROD | EER 6
: —
® || i ®
~ | R HME4-38

The length of the Linkage

Rod Set is fixed (74.53mm) 74.53 (Fixed Length)

Scale=1:1 (unit:mm) " i

and to adjust is unnecessary. | | (5)
EEREBIRREEER74.53mm (dj\(' o [ ] (1T D)

1. You may need to adjust the linkage to ensure the blade tracking.
g Please refer page 33, “Blade Tracking Adjustment.”
2. Install the main blades with the Socket Screw (M5x35). Do not over
tighten and ensure the blades run effortlessly.

3. For safety the rem of using carbon blades should not exceed 2,200.

1. ERIREW TR AR AR AN E IR AR e R R NEF NI IES
A2 RE33H “EERIMBEE" R -

2. LR ABMTE F e - F7B8MHER -

3. Z2HER » BT R\RF7E:E2,200rpm -

Apply threadlocker Must be purchased separately
ERBUTSE X MERBSH

SET SCREW, M4x3
HIRA7 VEERER, M4x3

r/_ :'f > -I" ——
'\'_b lu (__ =
BK0OO86

BALL LINK

SREBEE

© [

HMM5Z
NYLON NUT, M5
LEFRER08, M5

FERCERRE

-26-




Bag
L+KPI

Electronic Device & Linkage Rod / EF iR {E R mPS @540

a THUNDE= TIGE=

|No. | Material No.| Description | 215 Qty | |No. Material No,|Description 2 Qty |
1 |BK3119  |BATTELY TRAY | B 1 | | 7 |BKO104 | SERVO MOUNTING | fAIBRHEEERS | 4
| 2 |BK3120 BATTELY TRAY CATCH | S5thEESEH] | 1 | | 8 BK0649-1 |LINKAGE BALL(A) | RTEE IR (A)) 2
3 |BK3166 |COLLAR WE 2 | | 9 |HML2NB | NYLON NUT, M2 IARIEM2 2
| 4 |BKB158  |FLAT SCREW | T EReR A 2 10 |BK3172 | LINKAGE ROD @R 1
5 |BK3165  |SPRING | HiI{ERSE R 2 11BK0086 | BALL LINK HIEEET 2
6 |BB0362-460 | FUEL TUBE(DS.5mmx460mm) | MEHE )

O 0O ELECTRIC

(B:ETSSR Secure the speed controller

e and battery(option) with straps

to prevent them from being
@ ejected in flight.
R EERFE T R Ta: & Eithif (288)

BK3158 » DB LEFRATARARSE -

FLAT SCREW

ﬁi:‘:ﬁﬁﬁ_ Electronic Speed Controller / %723

® Om

BK0O649-1

LINKAGE BALL(A) .

Py IR (A) Foam//8i8R  Strap/ss

HML2-NB

NYLON NUT, M2

TUBIRIE, M2

Stick a foam tape onto the position
where the strap ties through the
battery tray to prevent the strap from
being worn and broken in hard flight.
HERRBR SRR S A E A E -
ARG BIZIFRA TR IS R B R -

(10)
; A
70 i
- (M)
| DO
88.3

L)

Pl Assemble the fuel tube as drawing
- HEEETEE

Must be purchased separately
X R B

27-




BagM  Electronic Device & Canopy / EFSREREHNE M7 RO R

| No. | Material No, Description =1 [ Qty | |No. Material No,Description =1 Qty |
4 [BK3127-R |FRP CANOPY SET, RED | ISR (D) g 5 |BK3126 | CANOPY BRACKET  |#BEIEIA 1
BK3127-Y |FRP CANOPY SET, YELLOW | HaMtlnt (&) | 6 |[BK3175 | CANOPY SPACER HRST I 1

| 2 |BKO102 GROMMET _ |#SEE#E | 2 | |7 [BKO474 | GROMMET 8B 2
3 PPING SCREW, Max i M2 2 8 [HNLR6  [RCLIP  RENE# 2
4 |BKOO99B |BODY CLIPE | #5508 ER 9 HSV3-8BB | TORX SCREW, M3x8 | 22!k, M3x8 2

Gyro / fElRfE ——
Double Sided Tape / €EBH ——

Receiver [ {EUTH# &l

o\ m

rl Il

&) W
HSV3-8B

TORX SCREW, M3x8
ETVERE, M3x8

[

HSE3-12B Double Sided Tape / #EEH
BUTTONPHLLPS THFPNG SCREH 182 TNK
FREEDER(8), M3x12 4 Battery Pack / $EUHS &3th

/ Double Sided Tape / #EEH ——
(7) s )
9 L AL
o
{f% N\
a= (7)

Completed View
HEEESERL

Must be purchased separately !
X HELESN -

-28-




Badiﬂ svstem setun / %E%ﬁgﬁ"ﬁ GTHUNDE-‘E TIGE=

& Warning! (Electric Version Only) / 5! (EFRIESHE)

For safety, please ensure the motor has been deactivated and will not drive the main rotor head before performing
following setting processes. You may just unplug 2 of the wires from the motor and the ESC or move the motor with
pinion away from the main gear to avoid a rotating rotor head.

TR  HITTIRTERR  BEREENTES TIERE « MR REERETEE T MIEEER » iSRS
T AR EE -

Swashplate Type Setting / +FBEXRTE

Choose and activate the swashplate mixing for a 135° CCPM program in Nose / #$8AMA
your transmitter is the best recommended. Please refer your transmitter
manual to find a proper swashplate setting.

A 140° CCPM program is also applicable to the helicopter if your transmitter
does not feature a 135° CCPM program.

RERTEHERIOE+FEEITELN - BESENRGHRASETRE 20 [ 171
MRS R B 13E+FRREIEEN » ERYOERLTAIERIRERES - TSEE=1 367

Electric Device Connection / &3 5%fiE Ei A

E-CCPM system requires 3 channel for aileron, elevator and an AUX(for pitch). They are operated together to carry out
the rolling, flipping and collective controlling. As a result, the following connecting manner is recommended.

The following chart is the E-CCPM connecting for your reference. Please also consult your radio instruction manual.
E-CCPMRAERFEA=FEIEIE TEIRE - AR - HIEE (FRAUXEE) - TEEEXT » WEER=FRAREEFTAEE
Ft32 KR T 5IEREAST AL AR ELUEIHEEES - TIBTATREN - BISERSX » B2BENERRTEHERIEE -

JR Radio Sysym ACE RC / FUTABA / HITEC Radio Sysym

ALX1 (CHB) / CH2® CH2 { AUX1 (CHB)* CH6 { CH1*

*CH2 & Aux1(CHB) are
Interchangeable
*CH2 & Aux1(CHB) AIE @

Elevator Aileron Throttle/ESC

Pitch Aileron Throttle/ESC Elevator

e THlEIR PRI B Rilt/F PERE ZHE P e
- - Gyro Gain Wire Gyro Gain Wire
Batteay | 1 | | | eEEsee | | 1 Batteay | | | [ eEEaLee J —
Eith DE20000 mah BEOOOOOO G
RERESSE Gyro i EREGESSE 6
o [t | 22 fEeiE
7 channel receiver ) 7 channel receiver

CEERES CRfFELES

-29-




Mechanism Neutral Position Setting / il 28T

a THUNDE= TIGE=

The innovative Quick-calibration System helps you to get a mechanism neutral position of the cyclic & rudder servo
easier and fast. Please perform the procedure of the calibration as following illustrations step by step.
BFREGIRTIBFRIFAYRENIIRM E R4 » BEE BT IR ECE R EIC AR A IB N IIBIE « BRI TERBBHT -

1. Loose the setting screws of the

horns or just unhook the horn from 1-_- £2 ™ e Polnl ™ . :‘:‘
the horn adaptor. { | ‘ P GO T@geN :
1. GEIRE CORBMER  SVEBER | ), e N R
BEEERHLERT - L2 S - Z I >/ ey
§ il 7 W

2. Refer your radio system manual to check and ensure that all of the trims & sub-trims are set at their neutral positions
(the setting value should be 0), and switch to a non-heading lock mode for your gyro.

3. For calibration of the cyclic servos : please use a 3.0mm handle driver to pin the control arm.And then adjust the pitch

curve as a negative 45° straight line (from 0 to highest 100% and pass through the mid-point 50%), therefore, all cyclic

servos now are at the neutral position.

ESTENBIERAREE - SEPRAMRERE S RESTIIRIE » SR ERESIFETEL -

HITIEERBRASIIZIIE : FBEMA3.0mmETLEETEFHE  #%E » HREhERTEAEMNEZEHEAR (BOEES0ZE100%2

BHi®) - WREFTERREEUNRPIIENIE -

W N

3; P 5 @ b /T\
| & AN \ ¢ \ 'I‘hrt;ttierPitch Gimble / s
(T00) L HFYEERR [Pitch Curve] PointL : 0%
; . Point M: 50%
f (g} Paint H : 100%

4. For calibration of the rudder servo : check the servo
horn is vertical to the servo; moreover, the tail pitch
control lever is also vertical to the tail boom while the talil
control stick and trim are centered. Tread the ball linkage
to shorten/ lengthen the tail rotor linkage if non-vertical.

4. HITEREREPIUIKIE - R EREMEE R MM
T - EfCIEEEENRFRE  BSEREETHEthER
REE - BEMENIEENBE - BRBEEREANIE
PR -

— |
.ﬂi"-'\f?jk' {

5. Mount all of the servo horns onto the 5 -
adaptors and then tighten the setting ¥
screws, DONE! The collective pitch "
now is 0° at the neutral position of kS
the cyclic servos, and the tail rotor is
at 0° or a little off set to the right.

5. BFERRBEEBEN\ABILEEER
#2%% - STAL! HASREE R AR FE LT
S - TERNAROE » B » BiF
BieRNARCE » REREEG -

-‘--’i

X '!.:;’,3 _.\.__;__....

& Warning! / &

Remember to turn the receiver power off and extract the handle drivers from the
helicopter before performing the next procedure.
HITF—REL A » S EREEWRER - WEKEE ERRFTE - e

-30-




Swashplate & Servo Direction Setting / +FEBREREH @R

a THUNDE= TIGE=

Ensure there is none of the control bind at full travel before going through following setting procedures. Next, refer the
illustrations below to check the direction of servo & swashplate with a given transmitter input. Adjust the servo reversing

function in your transmitter if incorrect.

HiERTER - AERAREREEFRIRBEERAFHE - £F - F2SUTET » ERAREESER +FERTRE I ERES

FERMSENF - BIFSHHRATIERE » FETEREEEHE EaORRIEEEEINEE -

Model 1 Model 2

FRREEIREEE

Servo Horn movement

Check Point

Aileron
S

Right Side/afl| | Left Side/Z@

LA

Elevator
FHiERE

Pitch
L]

Right Side/afl

|

ML <

Rudder
EfE

Nitro Version Only / 5|ZEEAEH

. Iiii.\ , , I‘Ei_‘\ ,

Throttle

HPg

Left Side/Zfl

Engine Throttle Control Linkage / 5|ZfR{TRIFAZEE

Mount the steel linkage ball to the outer hole on the plastic throttle
arm. At full throttle stick, the carburetor hole should open completely.
At low throttle and with the throttle trim all the way down, the
carburetor hole should close completely. Adjust the ATV function in
your transmitter to achieve the above requirement. Listen to the
servo, it should not make any binding noise. Try to keep the throttle
ATV between 90% and 110%. If your radio does not have ATV, then
adjust the location of the steel link ball on the throttle servo arm to
get the correct throttle travel.
BITRES|2F  BERSTCaRNEnRREaLURESEFSEFRIR - ik
- ER(IERCT - (LR ITHIEERETH BN - WRAEEMAPRR
BITHHEBE TN E - BERMRELSI BRI BEE R RITE R
{EAE B &I IBAVAREEIKIR » Mk ZERBEIA TS EBIEH) R EEREN
TEE » BERELNEE -
EX I EMERNSEREHBIEREEH LNEK » ERLFARE
1712 ERZEERF » AILUEIEEHEEITEE ENATVINEERE - B2HMRER
BNHEEE (5% TEERA20%LL EATEEEE » @AM
BFTE90%E10%MEEE R -

.
N e —

\QQ*\,

ONFTON, .,
THROTTLE FULLY OPENZ=Z THROTTLE CLOSE

PSSR ;?Flilﬂﬁlﬂﬁiﬁ
THROTTLE CLOSE N=THROTTLE FULLY OPEN
SEPIRREA(E

-31-




Tail Control & Gyro Setup / EitiTH KPR &R EH 7§ ~-ono== Tices

It is recommended to use a Heading Lock Gyro. With a Heading Lock Gyro, you may not use the trim and the revolution
mixing function of tail control. Mount the servo arm for the moment and check the movement of the tail servo:

1. While giving the right rudder control, the servo arm should move toward the nose of helicopter.

2. Rotate the helicopter with your hand counterclockwise, the servo arm should move toward the nose of helicopter.
BB RETIUCERE - AETERBEINREMEREREEREFER - OHARSIREETHRETERRAREIFENR

1. BHITLHEE - ERREIEEESRERER) -

2. B E BRI ITEE - AR EEESRERRES) -

Rudder Servo
EREEARE

After ensuring the moving direction of tail servo, you have to mount the servo arm in the correct position. Please reset
the receiver power and do not move the helicopter. While the tail control stick and trim are centered, mount the servo
arm vertically. Next, two points may be your concern:
1. The traveling limit of the rudder servo may not go beyond the mechanical movement.
2. The rudder servo arm should be vertical while the tail rotor is at 0 pitch or with a little offset to the right.

(Referring to the photo below)
iR ERCRIRENFERER » MRS AREESERETRET | B7%SHEARIEFHRBZINEETR -
EEMAEEMEEETRR  HRARREEEERARKZRERE - £  FERERTIIME :
1. EfERRBRAITEEVNANIEMITIZE -
2. BEMEEBREAREBERAGE  ERGARBEEETEEUE - (FHETE)

Rudder Servo
EfE R

Notel: To find the traveling limit, you have to adjust the Gyro referring to its manual.

Note2: To adjust the pirouetting speed of the helicopter, please use the "Travel Adjustment" or the "D/R & EXP" function
of your transmitter.

R : BESECRERPSAECRELER ARER TIEE -

iREA2 - AEEREIDEE » By TRsE L 1TI2E (Travel Adjustment ) " 2 "X/ &) (D/IR) ~188I{E (EXP) " Ihée -

-32-




Throttle & Pitch Curve Setting / EPIRIBIERSHRT M7 ettt

The following is the setting up data of pitch curve and throttle curve for your reference only. Please ask an experienced
pilot to help if you have never done this before.
TH2HBTEMSE  BREBETAZE » IR EERMNEREE -

M Novice / f12ENE
Throttle Curve HPIEA#E Pitch Curve RFEHR
Nitro Version 3IZEhA Electric Version T|ERREA
:I‘hro. :I'hm. Pitch
100_,33?'3 100 100"qu 100 100 | R
75+ 75+
65 65
50 1 = 50 - i
35 35
25t 251
0 25 50 75 100 Stick 0 25 50 75 100 Stck 0 25 50 75 100 Stk
e s e

M 3D Flight / EMERFREE
Pitch Curve $RESHRR

Nitro Version 3|ZEhR4s Electric Version EEhRA
B I
100} 100} 100 100}
75+ ] S 20 75
50+ 50 b 50 |
25+ 25 F 25
0 25 50 75 100 %Ek 0 25 50 75 100 %tgk 0 25 50 75 100 %tgk
© Normal / —REFRIT © Normal | —REFRIT © Normal | —REFRIT
Thro. Thro. Pitch
100} 20 100 100”5\/100 100} #E
75F 80 80 75 F 0-85 75
60
50 | 50 | 50 |
25 25 25 b
0 25 50 75 100 %Ek 0 25 50 75 100 %@k 0 25 80 75 100 %ﬁiék
© Idle Up / FHEC © Idle Up / 5555830 © Idle | HFHEC 1

& WARNING /| & |

1. Too much collective pitch will bring about too much loading to the power and drive system.
2. Too much headspeed will lead to blades (grips) explosion.

3. It's very dangerous for setting the headspeed over the blades (grips) limit.

4. Please do not set the collective pitch to exceed the maximam (£157 ).
1EXNRSIREHR TR S| R S8 RIGBE -

2. BRI ENER SR SIS R AR o 1S -

3. 18 e R R E B REE F S e B RIEIn G

4 BV REREREBBRAE (X15EH) -

-33-




Blade Tracking Adjustment / e8| g%

A CAUTION /| &5 !
For safety, ensure to keep a safe distance from the helicopter at least 10 meter (30 feet) while making tracking

adjustment.

ZEER  ETTERIBER - BELREFHFRFI0OK (0R) HNREHHE -

color tape / B1E8E

Out of Track / %48

Adjustment is
necessary.
SEE

color tape / B1E8E

In Track / ELEFIERE
Adjustment is

unnecessary.
IREEREE
1. Use a color tape at the tip of main blades for tracking _ @)
identification easily. L 7
2. Increase the main blade speed to just before the A » i fg\‘}f;
helicopter lifts-off. g <o) %
3. Observe which blade appears to be lower than the other, 2\ Vi Lo A - I/ﬁ/\fy
and increase the pitch of the lower blade one turn of the & o\ 7 — ———-/N { ﬁ'
Linkage Rod (refer Page 11) at a time until each blade = T@{:‘ by
runs in track. If both main blades rotate in the same path, 7 =

it doesn't need to be adjusted.
1. e R ATIREL - EIER S S HEM -
2. IRE e R R IR R T A i -
3. BEMYrRMBSEEE (418 » ARy EEEE LY

: jﬂﬂ.‘m.m /

e

BiE (2MEE) BE - — A% 8 BEMSTRNT— S LifkegeRod
H - S —HE|B|EFLE - (refer Page 11)
B2 (2RNE1E)

& CAUTION | 5 |
Out of track causes vibration, instability and a loss of power due to additional drag. Please adjust the tracking
repeatedly until the blades are in track properly.

TEREIEE (B1E) BENEFHRE  FTTFERBXRST - BHLETEELEIERIIHEELER -

B84




i r; —
/i e 7
S, M

>—— 123.95mm

67.51Tmm

Fixed Length [ B2 RE

74.53mm

— Fixed Length / EERE —

Length measured from ball link center to ball link center
HIEREROEEES—EEREARD

After Flight Checklist / R{T&NIBEER

1) Check every screw and bolt to make sure none has loosened due to vibration.

2) Check every rotating and movable part to ensure they still move smoothly and normally.

3) Clean off the exhaust residue from the muffler, engine, and helicopter.

4) Check all movable parts, such as gears, ball links, belt, etc. for unusual wear.

(1) SMTELEFMGERENZ MBS S BEEE - SRRV EREEEEETIRT -
(2) BAmTRGES —(EEEE (SEEEER) 198EIEEEE -

(3) HIRE 512 - EREMARVERENEE -

(4) wES—ESFEMI » &5 ~ BEE - REEREGEFNERESR -

Regular Maintenance / EHiREEIE

& WARNING /| & |

Lack for regular maintenance or apply a wrong type of grease/oil onto the parts may cause damage and model
crash, which may cause series injury or death if the model hits people or property.

HRERRRE » 2R IERAEE RS h & AR IR G EE - AMESBABSHRMERSK -

(
(
(
(

For safety, to check and maintain the parts every 5~10 flights is strongly recommended. Please re-apply the proper
grease or oil onto the bevel bears and bearings as the illustrations.
WIERITERITO~10MFHT P CHRESIE - SRETRIEESFTEAERME T 2EESH -

Electric Version Only

— Q-

PV0270
= Grease for Bearings
PY0269 PV0269 EEEF RS
Grease for Plastic Parts Grease for Plastic Parts
EEEGEESH EREEGEEEA
R % ] _:- Ee T i 4
il I - - - | —— b
3 , r ) ——e —— w'_""" = -".—n-w—w—.vwv




PARTS LIST SECTION / S+ BB

SPARE PARTS / Ef48

<&

|

P
Rl
L

o0

»
@ @ o0 @ (=
| =t
3892 PV0041 PV0062 PV0126-1 PV0172
CARBON TAIL BLADE 105mm  BALL LINK RUBBER GROMMETS (WHITE) SPINDLE THRUST BEARING, dBxD16xW5
1058 TR WS BeETREE B \E#EBAE, dBXD16XW5
M X,
PVO1771 PV0195 Pv0208 PV0268 PV0270
ROTOR BOLT TAIL DRIVE SHAFT BEARING SET FUEL TANK RUBBER LOCTITE #262 THRUST BEARING GREASE
TR REMHEES HiAEEBE AN (A1) e Serae
PV0425 PV0619 PV0620 PV0o621 PV1338
TAIL PITCH CONTROL SLIDE BUSHING 3D DAMPER SET 3D INNER DAMPER 3D OUTER DAMPER TAIL CONTROL ROD JOINT
R THIEE DBBRES DABERE DS HEBE RS
o o= ee \
(10) (10) v e \\
.'_,'_ .’ . 9 <
PWv1379 PV1501-R PWv1501-Y PV1516 PV1519
LINKAGE BALL SCREW SET  R90 G4 FRP CANOPY(RED) R90 G4 FRP CANOPY(YELLOW) METAL ROTOR GRIP (BODY) METAL MAIN ROTOR GRIP POST
Py e RO0 G4 BRI (D) RO0 G4 JEHIR(38) S8 =TI (A H8) S ITHES
N
e e-
J”g v QN\\\b
PV1521 PV1530 PV1531 PV1532 PV1534
HARDENED MAIN SHAFT METAL SWASHPLATE METAL MAIN SHAFT BRGBLOCK SET  MAIN SHAFT LOCK RING FIKED LE\G__-’ INSERT MOLDED LINKAGE, £7.5mm
i EE B+ 7BE P Pl —pstmie
- L] i
v R
/ me e
(///’) - Iy .;-\, e
<1 .
' £
PV1535 PV1536 PW1537 Pv1538 PV1539
FIXED LENGTH INSERT MOLDED LINKAGE, 745mm  TAIL BOOM BRACKET TAIL DRIVE GEAR SET TAIL DRIVE GEAR SHAFT TAIL DRIVE GEAR-26T
—pescmizie HEEEETE EEEENE DT REREH6T

-36-




PV1540 PV1541 PV1542 PV1543 P\1544
FRONT BEVEL TAIL GEAR SET REAR TAIL HELICAL BEVEL GEARSET METAL SERVO MOUNT MAIN GEAR,111T AUTOROTATION TAIL DRIVE PULLEY,108T
ZERisE ESuahE SBARBEEE FEER(11T) ESEEA108T
VYew Y Y
VoY Y

PV1545 PV1546 PV1550 PV1561 PV1562
ONE WAY CLUTCH HOUSING ONE WAY BEARING SHAFT ROD GUIDE PLATE SIDE FRAME-L(1) SIDE FRAME-R(1)
BARARE EARARE HEHTIS IR AR (28 ) B EIR- 5 (B )

oot ° L Vg
PV1563 P\1564 P\V1565 PV1566 P\V1567
CANOPY RETAINING POST  METALELEVATOR WASHER MOUNT SET  METAL AILERON CONTROL ARM SETLEFT  METAL AILERON CONTROL ARM SET-RIGHT METAL SKID BRACKET
WEEEE LB BEaRE S BB E SWEIRITHEEE S SHUEETE

$ oW oo
- Q
\- e -} \- -) )
M |[T12Y 2
@ ¢ g > : a3 / ®
[ ] & =
¢ "o S SNy
PW1570 PW1571 PW1572 PW1573 PV1574
METAL ELEVATOR CONTROL ARMSET COMNTROL LEVER BASE ELEVATOR CONTROL ARM LINK  GYRO TRAY RUDDER SERVO MOUNT
S ISR EEEEE FHIRAEE B o L EMERSETE
4 P | Be
PVI575 PV1576 PV1577 PV1581 PV1582
RADIO TRAY METAL FRAME SPACER TORX SCREW, M3x8 COLLAR SET METAL RUDDER SERVO HORN
PSRRI E R SBERSE B AV (EEEIR A aEE SBETARSIES
Sy

Pv1583 Pv1584 PV1585 Pv1586 P\V1587
LANDING SKID SET LANDING SKID CARBON TAIL BOOM METAL TAIL DRIVE SHAFT SET ROD GUIDE SET
HIZa%E s MR S BRESE RIS ETEE

oy &




SPARE PARTS / S8

_~ oo
//... "// Ve ot o O
i ’ ¢ @
/4// LY * i ' .,_“' i @ @
P o™ ? 7 Mes
PV1588 Pv1589 PV1590 PWv1581 PV1592
TAIL CONTROL ROD SET  METAL TAIL SUPPORT BRACKET CARBON TAIL SUPPORT RODSET TAIL CASE INNER RING METAL TAIL GRIP SET
(=820 =0 ) TREEETE IR E TR EERH EBENEREEE
!S)" ‘i‘&il ‘P’D og.if‘ﬁ .
L4 ‘/ - ©
¢ e 1) 4 & :5: Q}){,
1] | - ®
o o cc| O0TT®| » o0
PV1593 PV1594 PV1595 PV1596 PV1597
METAL TAIL ROTOR HUB METAL TAIL PITCH SLIDER METAL TAIL PITCH CONTROL FORK  TAIL OUTPUT SHAFT METAL TAIL CASE SET
i ENE M N iz [ B2 e B 4Rl EhEME E=WEEHE
<09
S S
e = °
& S < Yy °°° ‘ %%
~ vV W W W
PV1598 PV1600 PV1601 PV1602 PV1603
TAIL PITCH CONTROL LEVER CARBON VERTICAL FIN CANOPY BRACKET CANOPY SPACER METAL CYCLIC SERVO HORN SET
ENERITHE HMEEZER HEEEN MRS EMEEEARMEEEE
PV1604 PV1605 PV1607 PV1611 PV1612
SERVO MOUNTING SET ROTOR SPACER TORX DRIVER SET FLANGE BEARING,d5xD13xW4 PIN SET
ARS8 EhEREH ERTHRE Mg EhEAE, d5xD13xW4 EEiHHE
S VW v r T T ' ? & Q 0
.\', qﬁ:w ' ' q,q s 9 ‘:)
\ N ' 5% 9 o ® Q Q
US| 00
L | .
PV1613 PV1614 PV1615 PV1623-F PV1627
SELF TAPPING SCREW SET SOCKET SCREW SET NUT(BLACK), M2 SERVO HORN COLLAR(FUTABA)  THRUST COLLAR SET
REEIGEEHE A7 EERRRE JVEERIE (BRI, M2 ERSEEHEFUTABA) 1 HERhIRE
Pv1629
TORX DRIVER TIP
ERT BpiisEE

-38-




SPAHE PABTS / %{’-‘FE QTHUNDEE TIGE=

No. Description A EiE No. Description | b &iE
PVO777 | SOCKET SCREW, M2x8 (20) A7, M2x8 PV0176 |BALL BEAFElNG_._ d_4}f{D7xW2_5 a@hEE, d4xDTxW2.5
PY91159 | SOCKET SCREW, M2.5x5 (20) | A7 EiREk, M2.5x5 PV0048 | BALL BEARING, d4xD8xW3 _ #hEHE, d4xDBxW3
PD7293 | SOCKET SCREW, M2.5x6 (20) | A7 EaigLE, M2.5x6 PV0174 | BALL BEARING, ddxD11xWd | 8igig, ddxD11xW4
PY89222 SOCKET SCREW, M2.5x8 (20) | a7 FlEL:, M2.5x8 PV0200 | BALL BEARING, d5xD10xwW4 | &hiEid, d5xD10xW4
PV0B37 | SOCKET SCREW, M2.5x12 (20) | a7 EsEs, M2.5x12 PV0050 | BALL BEARING, doxD13xW4 | &hEiE, d5xD13xWd4
PV0256 | SOCKET SCREW, M3x6 (20) A7 B M3x6 ‘@a PV0203 | BALL BEARING, d6xD15xW5 | &i#iE, dBxD15xW5
w PWV0218 | SOCKET SCREW, M3x8 (20) A7 AR, M3xB - P\V0046 | BALL BEARING, d8xD12xW3.5 | ## 38, d8xD12xW3.5
PV0212 | SOCKET SCREW, M3x10 (20) | Aa7 EasEk, M3x10 @ PV0175 | BALL BEARING, dBxD16xW5 | Ei&iE, d8xD16xW5
PV0213 | SOCKET SCREW, M3x12 (20) | a7 E®kk, M3x12 PV0197 | BALL BEARING, d12xD18xW4 | Eigig, d12xD18xW4
PV0214 | SOCKET SCREW, M3x14 (20) | Aa7 EalEis, M3x14 PV1608 | BALL BEARING, d12xD21xW5 | EhiFi8, d12xD21xW5
PV0215 | SOCKET SCREW, M3x18 (20) | a7 AsEks, M3x18 PV1609 | BALL BEARING, d15xD28xW7 | EhiiE, d15xD28xW7
PV0216 | SOCKET SCREW, M3x25 (20) | a7 EBEER:, M3x25 PV1610 | BALL BEARING, d2.5:D7xW3.5 | &hi#iE, d2.5xD7xW3.5
PWv0223 | SOCKET SCREW, M4x8 (20) A7 B, Mdx8 PV0271 | WASHER, d3xD5xt0.5 A, d3xD5xt0.5
PV0220 | SOCKET SCREW, Mdx12 (20) | fay Bk, Mdx12 o o PV0210 | WASHER, d3xD8xt1.4 [, d3xD8xt1.4
PWV0235 | LOCK NUT, M2.5 (20) IFEREE M2.5 PV0209 | WASHER, ddxD11xt1.7 HE ddxD1xt1.7
S PD1244 | LOCK NUT, M3 (10) IEEReRE. M3 PV0497 | WASHER, d8xD12xt1.8 #E, d8xD12xt1.8
PVO780 | SET SCREW, M3x3 (20) | EER; VAR, M3x3
PV0225 | SET SCREW, M3x4 (20) | EEER WA, M3xd
@ | PY4670 | SET SCREW, M3« (20) | B/ AlA, M@
PV0226 | SET SCREW, Mdx3 (20) | EIEA;EEE, MAx3
PD1598 | SET SCREW, Mdx4 (20) | EEEAREEL, Mdxd

-39-




PV1547
METAL MOTOR MOUNT
MR E

PV1549
METAL MOTOR PINION BLOCK, 6mm
& M S i SR E R EE, 6mm

PV1568

PV1569

PV1578

CARBON LOWER SIDE FRAME, 1 SKID BRACKTE, ELECTRIC BATTELY TRAY BLOCK SET

Bk T AR, BB

\‘ £
7, T ~
#’r\’_\l, - i
7 seaa (I | @)
= . .
PV1579 PV1606 PV1617
BATTELY TRAY SET VELCRO STRAPE MOTOR PINION, 11T
EithEEsE BEFT SiEdEem, 11T

STISREEEE, R

EhEEEE

EXCLUSIVE SPARE PARTS - NITRO VERSION / S|2i55REH A 47 Rttt

J

U

1179
SILCONE FUEL LINE, 2ft
BAMAHHE, 2ft

PV0311
HEADER TANK, 60CC
RlmigEHa, 60CC

PV0312
HEADER TANK SUPPORT
BlimfaE e

PV1533-2
THROTTLE LINKAGE ROD SET
HPYEEARAE

PV1551
STARTER COUPLING
ENENEER

v

-
‘\?&

PV1552 PV1553 PV1554 PV1555 PV1556
DRIVE PINION SET, 14T  METAL CLUTCH BRACKET CLUTCH BELL SET CLUTCH LINING STARTER SHAFT
EESNeEdRiE, 14T EBEBSEETEE BioZREi Ei=tria ENEhEh
‘Q
QQ
9o
‘ s:'s\
“°
PV1557 PV1558 PV1559 PV1560 PV1580
METAL COOLING FAN SET CLUTCH SHOE SET ENGINE MOUNT FUEL TANK SET, 650CC  COOLING FAN CASING
=WoeEEE S ERE SIEEEEE FE#E, 650CC EE=E

a .

PV1624
HEADER TANK POST
BIimfEsZE

PV1625
METAL COOLING FAN HOUSING, OSITT
EMSEEEEE, OS/TT




Hnnr.@.

3911 PV1502 PV1504 PV1506 PV1507
CARBON PADDLE SET, 23G METAL FLYBAR HEAD BUTTON  METAL FLYBAR MAINROTORHUB SET  METAL FLYBAR SEESAW HUB SET  METAL FLYBAR MIXING LEVER SET
QOMREIEEH ERATEEE R EirREEEE EEETIRETEEHE EWEITIEER
N e @ )
e,% ¢ ® . ~'
4

PV1508 PV1509 PV1510 PV1511 PV1513
SUS FLYBAR ROD METAL FLYBAR CONTROL ARM SET METAL FLYBAR CONTROL ARM  METAL FLYBAR CONTROL ARMPOST  PHASE RING SET
SUST g EWIBTERITEHIEE ERIBTERITHE EEBERITRIEE TBEEMSIRE

0099 ‘3 Q \

8669

ceoee? \\

& P ’ 00 @ W

R b2 B ° SSSS e e
PV1514 PV1517 PV1520 PV1522 PV1524
METAL FLYBAR ROTOR GRIP SET  METAL FLYBARROTORGRIPLEVER FLYBAR CONTROL ROD  METAL FLYBAR WASHOUT BASE  METAL FLYBAR CONTROL LEVER SET
ER TR ERIE RS BERIRITE SRR EWIBTERITHIZES

o
UU» ‘i\ iif/
s || !
e A i

PV1526 PV1528 PV1533
METAL FLYBAR CONTROL LEVER FLYBAR WASHOUT LINKAGE FLYBAR LINKAGE ROD SET
ERIEERITHIZE b3 TSR

WA

N || v 6606 &&‘
N || re 00807 .. o
PO P s Ex
\ .. . . vorveas & (&F v v %%
PV1503 PV1505 PV1515 PV1518 PV1523
METAL FLYBARLESS HEAD BUTTON  METAL FLYBARLESS MAINROTORHUB ~ METAL FLYBARLESSROTOR GRIP SET  METAL FLYBARLESS ROTOR GRIPLEVER  METAL FLYBARLESS WASHOUT BASE
ERET RSN ERMETERTIFRETEE ERBETHEEITREEE WmEMHTEIEEEEER HTeHSBIE6EE
PP ee e @ ////
NN | |o ¢ & \ ° ' '
ssese : '
v e / '
PV1525 PV1527 PV1529 PV153341
METAL FLYBARLESS CONTROLLEVERSET  METAL FLYBARLESS CONTROLLEVER FLYBARLESS WASHOUT LINKAGE FLYBARLESS LINKAGE ROD SET
HEOREBITHEEE ERETERITEIEE TS BB A R EESE

-41-




SPARE PARTS LIST / {#{8E# B R 74 o= Tiee=

No. Description [=pges Part No. Description ==t Qty | Index Page
1179 | SILCONE FUELLINE, 2ft | TARERGHE).2ft CBO362 d2.5xt1.5x$5.5mm RS 27
3802 | CFK TAIL BLADE 105mm | 105HRIER BV6036 CFK Tail Blade 105mm | S=EREB106mm 1] 23
3911 | 90FLY PADDLE 0REBER BV6043 Carbon Flybar Paddle | B8 890mm 1] 7
PD1244 | LOCK NUT (HERIE HMM3B Locknut, M3 |HERIBHE, M3 10 12131423
PD1598 | SET SCREWS, Mdx4 | BEASAEM, MAxd | HME4-4B | Set Screw, Mdxd EEABEM MAxd | 20 |7.1516.20
PD7293 | SHCS SCREW, M2.5x6 ASAMRH M256 | HMC25-6B | Socket Screw, M2.5x6 | RrcAEs, M2.5x6 20| 25
PV0041 | BALL LINK BHEEEE BK0086 Ball Link ¢ 4.8x20 BEEZE 04800 | 12 | 112627
PV0046 | BEARING, d8xD12x3 WAE, dSXDI2W35 | HMV1280ZZY | Bearing, d8xD12x3 | B, dBD12:3 2
PV0048 | BEARING, d4xD8x3 B4, d4xDBXW3 HMVB40ZZY | Bearing, d4xD8x3 | BRI, d4xDBX3 2 | 910
PV0050 | BEARING, d5xD13¢4 W@, d5D13W4 | HMVI350 | Bearing, d5xD13xd BEREE, d5XD1344 2 | 1223
PV0062 | RUBBER GROMMENTS | #SEEHEE BKO102 Rubber Grommet HEETE 5| 28
PV0126-1| SPINDLE BT BK03262 | Spindle ETs 1] 910
BK04351 | Washer TERETHRE 2 | 910
BK3197 Socket Screw, M5x10 | purcEEs, M5x10 2 | 910
PV0172 | THRUST BEARING (%, dBxD16XW5 | HMX0816 | Thrust Bearing, d8xD16x5| LHE#i, dBxD16x5 2| 8
PV0174 | FLYBAR SEESAW BEARING | 848, dD1IXW4 | HMV6942Z | Bearing, d4xD11x4 BERSIR, 04xD11x4 2| 6
PVO175 | FEATHERING BEARING | 8%, 081605 | HMVI680 | Bearing, d8xD16x5 BEREER, dBXD1615 2| 8
PVO176 | TALPITCHCONTROLLEVERBEARNG SET | 8%G8, d4xDTXW2.5 | HMV740ZZ | Bearing, d4xD7x2.5 TSR, dXDTX2.5 2| 23
PV0177-1| ROTOR BOLT TR BK04461 | Rotor Bolt R B 2| 26
HMMSZ Locknut, M5 LEAEERIE, M5 2| 26
PV0195 | TAL DRIVE SHAFT BEARING SET | SIS EE BVO0423 Tail Drive Shaft Bearing | EEBS@ER 1] 24
PV0197 | BALL BEARING, d12xD18xW4 | 878, d124D18xW4 | HMVB701Z | Bearing, d12xD18x4 BHEE 0120184 | 2 | 12.23
PV0200 | BALL BEARING, d5xD10x\W4 | B8, d5dD100N4 | HMVI050 | Bearing, d5xD10xd | BB, d5XD10vd 2 | 2122
PV0203 | BALL BEARING, d6xD15xW5 | 8%, d6xD15\W5 | HMVB96Z | Bearing, d6xD15x5 BHREE, d6XD15HE 2| 15
PV0208 | FUELTANKRUBBER | iaEx2E BKO0274 Tank Rubber Grommet | HiaEESE 4 | 1617
PV0209 | WASHER, d4xD11xt1.7 B, dxD11xt1.7 BK0435 Washer, d4xD11x1.7 B, dD11x1.7 4 | 91018
PV0210 | WASHER, d3xD8xt1.4 28, d3:08xt1.4 BKO087 Washer, d3xD8x1.4 98, d3xDBx1.4 16 |7,8,14,24
PV0212 | SOCKET SCREW, M3x10 | Auyxiié, M3«10 HMC310B | Socket Screw, M3x10 | puCsga%, M3x10 20 |610131517
PV0213 | SOCKET SCREW, M3x12 | Auyuilié, M3«12 HMC312B | Socket Screw, M3x12 | oM, M3x12 20 |7.89.2428
PV0214 | SOCKET SCREW, M3x14 | Ay ilé, M3x14 HMC3-14B | Socket Screw, M3x14 | pu/vAata, M3x1d 20 | 10,12
PV0215 | SOCKET SCREW, M3x18 | fuyciuiié, M3«18 HMC3-18B | Socket Screw, M3x18 | fu/vii, M3x18 20 | 623
PV0216 | SOCKET SCREW, M3x25 | Auy<tié, M3x25 HMC325B | Socket Screw, M3x25 | Pur i, M3x25 20 | 1218
PV0218 | SOCKET SCREW, M38 | A/, M3x8 HMC3-8B | Socket Screw, M3x8 | Pu/viis, M3x8 20 [9,13,21,24
PV0220 | SOCKET SCREW, Mdx12 | fuy<iilss, Max12 HMC4-12B | Scket Screw, M4x12 | pu/ ek, Mdx12 20| 18
PV0223 | SOCKET SCREW, Mdx8 | fuy e, Mdx8 HMC4-8B | Scket Screw, Mdx8 A7, Mdx8 20 | 1819
PV0225 | SET SCREW, M3x4 WEAEEE M3 | HME34B | Set Screw, M3xd | e mEs, M3xd | 20 [9.10,12.23
PV0226 | SET SCREW, MAx3 | EEANEES MG | HME43B | Set Screw, M3 WEAAEM MAG | 20| 26
PV0235 | LOCK NUT, M2.5 (HEHRIE, M2.5 HMM25Z Locknut, M2.5 LHEHRIB, M2.5 20| 24
PV0256 | SOCKET SCREW, M3x6 | fu7\fatlié, M3«6 HMC3-6B | Scket Screw, M3x6 A7 AL, M3X6 20 | 819
PV0268 | LOCTITE #262 EHIHERIGD), #262 | BVO450 Loctite #262 BHEIRBI(EIE) #262 | 1
PV0270 | THRUST BEARING GREASE | - s aas BVO0452 Thrust Bearing Grease | HiES BRI (2E) 1
PV0271 | WASHER, d3xD5xt0.5 M 43050105 BK0088 Washer, d3xD5xt0.5 B, d3D5x10.5 20 | 923
PVO311 | HEADER TANK, 60CC B384, 60cc BKO0B7 Washer, d3xD8xW1.4 | B, d3xD8xW1.4 1] 18
BK0102 Rubber Grommet HEETEE 1 18
 BKO506 Tank Mount _ BlhfEETE 1 18
B\V0502 Header Tank | BlmiEE 1 18
_ HMC3-148 | Socket Screw, M3xid | Ao/ AlRA, M3x14 1] 18
PV0312 | HEADER TANK SUPPORT | B2 BKO087 Washer, d3xD8xW1.4 | B, d3xD8XN1.4 1] 18
BK0102 Rubber Grommet BEETEHE 1 18
BKO506 Tank Mount | BEEEEE 1] 18

-42-




SPARE PARTS LIST / {#{8E# B R 74 o= Tiee=

No. Description v EfE Part No. Description B e Qty | Index Page
HMC3-14B Socket Screw, M3x14 A7 B, M3x14 1 18
PVO425 | TAL PITCHCONTROL SLIDE BUSHNG | ERRERRIEIE BK0345 Tail Pitch Control Slide Bushing | EENERIZHIE 1 22
PVO619 | 3D DAMPER SET SDRBUEE  BKOB74 Inner Damper | REBEE, RO | 2] 910
BKO0875 Outer Flap Damper SHEEEE, ROO 2 9,10
PV0620 | 3D INNER DAMPER SDAEEE BKOB74 Inner Damper AEERE, RS0 2 9,10
PV0621 | 3D OUTER DAMPER | SOSEREE | BKO875 Outer Flap Damper IhEREE, RO 2| 910
PV0637 | SOCKET SCREW, M2.5x12 | Ay EtREs, M2.5x12 HMC2512B Socket Screw, M2.6x12 | fi7 &g, M2.5x12 20 24
PVO777 | SOCKET SCREW, M2x8 Ay AR, M2x8 HMC2-8B Socket Screw, M2x8 R7VEE, M2x8 20 | 21,22
PVO780 | SET SCREW, M3x3 EAN B M3 | HME33B | Set Screw, M3x3 | BRN B, M3 | 20 | 2225
PV1338 | TAIL CONTROL ROD JOINT | BiEFligaEs BKO105-1 Tail Control Rod Joint e 1 26
HME4-3B Set Screw, Mdx3 WIER; EEL, MAx3 2 26
PV1379 | LINKAGE BALL SCREW SET| HE#RHE BKOB491 | Linkage Ball (A) AREEEERHN | 10 | 20050
BK0B49-2 Linkage Ball (B) A EEEEEHB) 10
PV1501-R| G4 FRP CANOPY (RED) G4 TR (4D) BK3127-R FRP Canopy (R) IR (D) 1 28
BK0102 Rubber Grommet BBEELE 2 28
HSE3-12B Self-tapping Screw, M3x12| REBINEL(H), M3x12 | 2 28
BKOO99 | Body Clin B | msie [1] 28
BK3126 Canopy Bracket REEEA 1 28
PV1501-Y | G4 FRP CANOPY (YELLOW)| G4 HitEs:(E) BK3127-Y FRP Canopy(Y) BEERE) 1 28
BK0O102 Rubber Grommet BEETAE 2 28
HSE3-12B Self-tapping Screw, M3x12| REIEIUREA (), M3x12 | 2 28
BK0099 Body Clip B BETB 1 28
_ | BK3126 Canopy Bracket HEEETA 1] 28
PV1502 | METAL FLYBAR HEAD BUTTON | &3R8 BK3072 Head Button | Hrs 1 6
HMC25-5B Socket Screw, M2.5x5 A B, M2.5x5 2 6
PV1503 | METALFLYBARLESSHEADBUTTON| SEBTHMAES | BK3030 FBL Head Button BTORNER 1] 10
HMC25108 Socket Screw, M2.5x10 | A7 AR, M2.5x10 4 10
PV1504 | METALFLYBARMAINROTORHUBSET| SBEiEETERE BV3001 Main Rotor Hub Set EWEiEEETEE 1 6
BV3016 Phase Ring Set BEESIRE 1 9
HMC3-8B Socket Screw, M3x8 A B, M3x8 1 9
BK3012 Main Rotor Hub Pin EBETH 1 9
BK0875 Quter Flap Damper, R90 | JHEEHE 2 9
BK0874 Inner Damper, R0 PSR 2 9
HMC4-68 Socket Screw, M4x6 A7 VB, MAx6 4 9
PV1505 | METALFLYBARLESSMAIN ROTORHUBSET | BT HXEIFREERE BK3029 FBL Main Rotor Hub BIGREBMIERETE | 1 10
BK0875 Outer Flap Damper, R90 | SMEEHE 2 10
 BKOB74 Inner Damper, R90 PEREE 2| 10
HMC4-6B Socket Screw, M4x6 | R VB, MAx6 4 10
PV1506 | METAL FLYBAR SEESAW HUB SET | &BiBFIRETE#E BV3005 Seesaw Hub Set BEIRETE 1 6
BK3010 Collar IR 2 6
HMC3-10B Socket Screw, M3x10 A7 AR, M3x10 2 6
PV1507 | METAL FLYBAR MIXING LEVER SET | &BE{FiZEH Bv3008 Metal Mixing Lever Set EWEREEHE 2 6
BK0OB49-1 Linkage Ball (A) A7 VEEREEA(A) 4 6
BK3009 Callar WE 2 6
HMC3-18B Socket Screw, M3x18 Pay AEEkE, M3x18 2 6
PV1508 | SUS FLYBAR ROD _ SUSTE#IR BK3013 Sus Flybar Rod SUS FEi2 1 7
PV1509 | METAL FLYBAR CONTROL ARM SET | =@iBE B1TH /Bl BK3006 Flybar Control Arm BEEEHE 2 T
BK3007 Flybar Control Arm Post | IBEBEHIET 2 7
BK0O649-1 Linkage Ball(A) P EEETEER(A) 2 7
BKOO87 Washer, d3xD8xW1.4 ], d3xDBxW1.4 2 7

-43-




SPARE PARTS LIST / {#8E# B R 74 o= Tiee=

No. Description RN E T8 Part No. Description obrest Qty | Index Page
HMC3-12B Socket Screw, M3x12 A7 B, M3x12 2 7
HME4-4B | Set Screw, M4xd EEASEEE MO | 2 | 7
PV1510 | METAL FLYBAR CONTROL ARM | £ ERIZHE BK3006 Flybar Control Arm ETREGE 2 7
HME4-4B Set Screw, Mdx4 | EERATBEM, MAxd 2 7
PV1511 | METALFLYBAR CONTROL ARM POST | SBIBERITHIBH BK3007 Flybar Control Arm Post | B BIZ4IEH 2 7
BK0649-1 Linkage Ball(A) | R AEEERS () 2 7
BKOO87 | Washer, d3DBxW14 | BB, d308W14 | 2 | 7
HMC3-12B | Socket Screw, M3x12 | fuy i, M3x12 2| 7
PV1513 | PHASE RING SET REW3|EE BV3016 Phase Ring Set | RES3IEE [1] 9
HMC3-8B Socket Screw, M3x8 | A7 AEERE, M3xB 1 9
PV1514 | METALFLYBARROTORGRIP SET | & EirEsEEE BVv3002 Metal Rotor Grip Set EWEneEEEE 2 8
BK3003 Metal Rotor Grip Lever | &M 2 8
HMC3-6B Socket Screw, M3x6 A B, M3x6 4 8
BK3004 Main Rotor Grip Post | B ERE T 2 8
BK0649-1 Linkage Ball(A) | R7EE R A) 2 8
BKO087 Washer, d3xD8xW1.4 | 8, d3«D8XW1.4 2 8
HMC3128 | Socket Sorew, M32_ | pramit a2 | 2 | 8
PV1515 | METALFLYBARLESSROTORGRIPSET | £ BETHETTREEE | BV3002 Metal Rotor Grip Set | EEEiEREEE 2 8
BK3028 FBL Rotor Grip Lever | BET#iRSBERSERE | 2 8
HMC3-6B Socket Screw, M3x6 | AL, M3x6 4 8
BK3004 | Main Rotor Grip Post | &BEFR@EE |2] 8
BK0649-1 Linkage Ball(A) I ) 2| 8
BKOO087 Washer, d3xD8xW1.4 B, d3xD8xW1.4 2 8
HMC3-12B Socket Screw, M3x12 | A7 AR, M3x12 2 8
PV1516 | METAL ROTOR GRIP(BODY) | &M+ iz HEE (448) Bv3002 Metal Rotor Grip Set . EEEEREEE 1 8
PV1517 | METALFLYBARROTORGRP LEVER | S RMEEIZE BK3003 Metal Rotor Grip Lever | S/BIEIMAEIER 2| 8
HMC3-6B Socket Serew, M3x6 P37 IR, M3x6 4 8
PV1518 | METALFLYBARLESSROTORGRIPLEVER | BT @B &MArEIEEIZE BK3028 FBL Rotor Grip Lever | BT EEMirEEEgE| 2 8
HMC3-6B Socket Screw, M3x6 | BT, M3X6 4 8
PV1519 | METAL MAIN ROTOR GRIP POST| &EirEaEESH BK3004 Main Rotor Grip Post BT IEREE T 2 8
BK0B49-1 Linkage Ball(A) | AR (A) 2 8
BKOO87 Washer, d3xD8xW1.4 | 8@, d3xD8xW1.4 2 8
HMC3-12B | Socket Screw, M3x12 | Py Aais, Max12 2| 8
PV1520 | FLYBAR CONTROLROD | BERRITE BK3101 Flybar Control Rod | BEEBIE 2 9
PV1521 | HARDENED MAIN SHAFT, 15 mm | 3#{t3EE, 15 mm BK3014 Hardened Main Shaft (15 mm) | 3&{tE#(15 mm) 1 9,10
PV1522 | METAL FLYBAR WASHOUT BASE | &@iTH|EEE BK3018 Washout Base . rHIEE 1 9
PV1523 | METALFLYBARLESS WASHOUT BASE | BT&MSBIZHIBE | BK3041 FBL WashoutBase | BETARIZHIHE 1] 10
HMC3-10B Socket Screw, M3x10 | A7V M3x10 1 10
PV1524 | METAL FLYBAR CONTROLLEVER SET | &MiBEBITH/1EEE BV3033 Flybar Control Lever Set | BERiZ4lEEE 2 9
BK3169 Collar | WE 2| 9
HMC3-12B Socket Screw, M3x12 A7 AR, M3x12 2 9
BKO088 Washer, d3xD5xW0.5 . #E, d3xDExW0.5 2 9
BK06491 | Linkage Ball(A) | AR 2| 9
BK3104 Washout Linkage EEE 2 9
HMY2-16 Pin, d2x15 | BEEst 2| 9
| HMEZ-4B Set Screw, M3x4 | EIEA;EEE M3x4 2 9
PV1525 | METALFLYBARLESS CONTROLLEVERSET | BT AIBEMITHIEER | BV3042 FBL Control Lever Set | BT&EITHIEER 2 10
BK3169 Collar | WE 2| 10
HMC3-14B Socket Screw, M3x14 A7 B, M3x14 2 10
BKO649-1 Linkage Ball(A) P EEEREAR(A) 2 10

-44-




SPARE PARTS LIST / {#{8E# B R 74 o= Tiee=

No. Description v EfE Part No. Description B e Qty | Index Page
BK3110 FBL Washout Linkage BTERERE 2 10
HMY2-19 Pin, d2x15 AT 2 10
HME3-4B Set Screw, M3x4 HIENTBEE, M3xd 2 10
PV1526 | METALFLYBAR CONTROL LEVER | &MBEERIZHIEE BV3033 Flybar Control Lever Set | BERFHIEER 2 9
BK3169 Collar | wWE 2| o
HMC3-12B Socket Screw, M3x12 A7 R, M3x12 2 9
BK0B49-1 Linkage Ball(A) A VEEEEER A 2 9
PV1527 | METAL FLYBARLESS CONTROLLEVER | BB T &MITHIZE BV3042 FBL Control Lever Set ER@RTIEEE 2 10
BK3169 Collar WE 2 10
HMC3-14B Socket Screw, M3x14 PI7 AR, M3x14 2 10
BK0649-1 Linkage Ball(A) | T AR (A) 2 10
PV1528 | FLYBAR WASHOUT LINKAGE | @i BK3104 Washout Linkage | 2
HMY2-15 Pin, d2x15 - 1D 2
HME3-4B Set Screw, M3x4 WIER; BEE, M3x4 2
PV1529 | FLYBARLESS WASHOUT LINKAGE | B T#iRE1ZEE BK3110 FBL Washout Linkage | T#REIE [2] 10
HMY2-19 Pin, d2x19 WmECE 2 10
HME3-48 Set Screw, M3x4 | BEANSAEM MG | 2 | 10
PV1530 | METAL SWASHPLATE SET | &@+F84#H BV3020A Metal Swashplate | +FEE 1 9,10
PV1531 | METAL MAIN SHAFT BRG BLOCK SET | M- #hah&EEE Bv3023 Main Shaft Brg Block Set | FEEh LR 1 13
PVv1532 | MAIN SHAFT LOCK RING ] F#hHE BK3015 Main Shaft Lock Ring | FiHE 1 19
HMC3-6B Socket Screw, M3x6 7 AR, M3x6 2 19
PV1533 | FLYBAR LINKAGE ROD SET. REEERE BK0292 Linkage Rod R 2 11
BK3152 Linkage Rod B 2 1
BK0OO86 Ball Link | EEEEE 8 ik
PV1533-1 | FLYBARLESS LINKAGE ROD SET | B -#iEB1%iEH BK0092-1 Lingage Rod (N) EIRE(ER) 4 ih
| | BKooBS Ball Link | BEEEE 8| 1
PV1533-2| THROTTLE LINKAGE ROD SET | hPEiISE BK3172 Linkage Rod | EER 2 27
BKOO086 Ball Link BHEESE B 27
PV1534 | INSERT MOULDING LINKAGE-67.5mm | —BEZ.:&@1#48-67.5mm BVv3122 Linkage Rod Set(67.5mm)-Insert | ZHHASE(67.5mm)EAGE | 2 21
PV1535 | INSERT MOULDING LINKAGE-74.5mm | —BET{i@#E#24H-74.5mm | BV3164 Linkage Rod(74.5mm)-Insert | EHEE(74.5mm)-E2AGE | 6 26
PV1536 | TAIL BOOM BRACKET BEEEETE BK3117 Tail Boom Bracket-R REEEEEER) 1 12
BK3116 Tail Boom Bracketl | MSREEEE®E | 1| 12
| HSE2616N Self-tapping Screw, M2.6x16| REIELURL(HE), M2.6x16| 2 12
PV1537 | TAIL DRIVE GEAR SET EREiEHiE BV3070 Tail Drive Gear Set | EEEHA 1 12
PV1538 | TAIL DRIVE GEAR SHAFT | EiEshiamEh BK3070 Tail Drive Gear Shaft EEESis 1 12
BKO0414 Pin $2x12 EEH 2 12
HME3-4B Set Screw, M3x4 WIER EEL, M3x4 2 12
PV1539 | TAIL DRIVE GEAR-26T B, 26T BK3138 Tail Drive Gear-26T EE#E®H26T 1 12
BK0414 Pin ¢2¢12 ETEH 1 12
_ | HME3-4B Set Screw, M3x4 %ﬁﬁ_ﬁfﬁigﬁMBﬂ 1] 12
PV1540 | FRONT TAIL BEVEL GEAR SET | RiE# a4 BKO363 Tail Drive Bevel Gear-B EERS)AEHER (24T) 1 12
BK3128 Tail Drive Bevel Gear-A ESESREA (27T) 1 12
BK0414 Pin ¢2x12 EEH 1 12
HME3-4B Set Screw, M3xd WIERBEE, M3x4 1 12
PV1541 | REAR TAILHELICAL BEVEL GEARSET | #EBIFREE BK3143 Tail Input Bevel EEATEEEA (24T) 1 23
BK3144 Tail Output Bevel EEfEEEEB (247) 1 23
HMY2-12 Pin ¢2x12 LDy 1 23
HMES3-4B Set Screw, M3x4 WIEERNBEL, M3xd 1 23
PV1542 | METAL SERVO MOUNT ERAEREEEE BK3040 Servo Mount RIEEETE 1 13
BK3181 Servo Tray | EEE 11 13

-45-




SPARE PARTS LIST / {#{8E# B R 74 o= Tiee=

No. Description [=pges Part No. Description ==t Qty | Index Page
BK3185 Servo Mount TREREEEE 1 13
HMC258N | Socket Screw(N), M2.5x8 | 7 i (@), M58 | 2 | 13
HSE2612N Self-tapping Screw, M2.6x12 | REIEINEL(E), M2.6x12 | 1 13
PV1543 | MAIN GEAR, 11T T, 11T BK3141 Main Gear, 11T | a0, 11T 1] 19
PV1544 | AUTOROTATION TALLDRVE PULLEY, 1087 | ERSEEAE4ae, 108T BK3137 Tail Drive Pulley, 108T | F%8bH, 108T 1] 19
HMC4-8B Socket Screw, Mdx8 | RucEEEHH, Mdx8 2] 19
PV1545 | ONE WAY CLUTCH HOUSING | BrsAREE 'BV3056 One Way Clutch Housing | ERRARE 1] 19
HMC?25-6B Socket Screw, M2.5x6 A7 B, M2.5x6 8 19
PV1546 | ONE WAY BEARING SHAFT | BRgEA %R BK3057 One Way Bearing Shaft | B4R 1] 19
HMQ18 C Clip CRUNE 1] 19
HMC4-8B Socket Screw, M4x8 Fa7TEELE, Mdx8 2 19
PV1547 | METALMOTORMOUNT | 4BEEEZE BK3078 Motor Mount EEETE 1] 15
PV1617 | MOTOR PINION, 11T SR, 1T BK3183 Motor Pinion, 11T EidEe, 11T 1] 15
HME4-4B Set Screw, Mdxd BN RS MG | 2 | 16
PV1549 | METALMOTOR PINION BLOCK, 6mm | £ #HAEEEE, 6mm| BV3060 Motor Gear Mount, 6mm | E;2#S4EREE, 6mm 1] 15
PV1550 | ROD GUIDE PLATE | gmismig | BK3109 Rod Guide PLATE | T 1] 5
HMC25-5B Socket Screw, M2.5x5 Pa LR, M2.5x5 2 15
PV1551 | STARTER COUPLING e BK2466 Starter Coupling BUENEE 1] 16
HME4-4B Set Screw, Mdxd WENBEE M | 2 | 16
PV1552 | DRIVE PINION SET, 14T | Ssaéatasd, 14T BV3058 Drive Pinion SET, 14T | E&)##E, 14T 1| 16
PV1553 | METAL CLUTCH BRACKET SET | &Mt A SERES BK3068 Clutch Bracket Upper | BEARERE 1] 16
BK3069 Clutch Bracker Lower | FRABERE 1 16
PV1554 | CLUTCH BELL SET | man=g BV3063 Clutch Bell Set | wanzg 1] 1
PV1555 | CLUTCH LINING Bans BK3064 Clutch Lining Hans 2| 18
PV1556 | STARTER SHAFT EEs BK3066 Starter Shaft EEhs 1] 16
 HMS5 E Clip ERIR 1] 8
HME4-4B Set Screw, Mdx4 HIENTBEE, Mdxd P 16
PV1557 | METAL COOLING FAN SWAVER BK3044 Cooling Fan SRR 1] 18
HSB3-6 Flat Head Socket Screw, M3x6 | FEEATEEEE, M3x6 4 18
PV1558 | CLUTCH SHOE SET HasE BV/3062 Clutch Shoe Set Hass 1] 18
HMC4-8B Socket Screw, Mdx8 R EEL, Mdx8 2 18
PV1559 | ENGINE MOUNT S|EE BK3071 Engine Mount S| PECE 1] 18
BK0435 Washer, dxD11xW1.7 | 88, ddxD11xW1.7 4| 18
HMC4-12B Socket Screw, Mdx12 A7 B, Mdx12 4 18
HMC4-16B Socket Screw, Mdx16 Py B, Mdx16 4 18
PV1560 | FUEL TANK SET, 650CC | &, 650CC | Bvaos9 ‘Fuel Tank Set, 650CC | i, 650CC 1] 17
PVIS61 | SIDEFRAMELEFT (1) | BBl =(&8F) BK3080-1 | Side Frame-Left | B 1] 13
PV1562 | SIDE FRAME-RIGHT (1) BEBIRHEE) BK3080-2 | Side Frame-Right | mEERA 1] 13
PV1563 | CANOPY RETAINING POST | #SEEH BK3065 Canopy Retaining Post | 8B 2| 13
HSV3-8B Torx Screw, M3x8 ERIR M3x8 | 2 13
PV1564 | METALELEVATOR WASHER MOUNT SET | Smisimsanes BV2416 Elevator Washer Mount Set | 124/ BS8 1] 13
BK2417 Nut BRI 1] 13
PV1565 | METAL ALERON CONTROL ARM SETLEFT | & MRIBISIRE % BV3135 Control Arm Set-Left | SBEHIEE = 1] 21
PV1566 | METAL ALERONCONTROL ARM SETRIGHT | SREIMIZHISE-5 Bv3136 Control Arm Set-Right EBITHEES 1 21
PV1567 | METAL SKID BRACKET | sBUWEERE BK3082 Skid Bracket WERETE 2| 13
HMC3-8B Socket Screw, M3x8 A AR, M3x8 2 13
HMM3B Lock Nut, M3 IHESHRIE, M3 2| 13
PV1568 | CARBON LOWER SIDE FRAME (1) | Bt FIR () BK3087 Lower Side Frame BT BT 1] 14
HMM3B Lock Nut, M3 \E54R1E, M3 2| 1
HSB3-10 Flat Head Socket Screw, M310 | @A/ BEE, M3XI0 | 2 | 14

-46-




SPARE PARTS LIST / # i8S+ B R Vg ~-ono== Tic=s

No. Description R &1 Part No. Description AR Qty | Index Page
BK0087 Washer, d3D8xW14 | B, d3:DBW14 2| 14
PV1569 | SKID BRACKET (ELECTRIC) | S EEREE#R) | BK3118 Skid Bracket | TISEETE 2| 1
HSV3-8B Torx Screw, M3x8 | EREK MO8 4| 14
PV1570 | METAL ELEVATOR CONTROL ARM SET | S&BFHRREIZHIEE BV3133 Elevator Control Arm | HEERIZHEE 1] 1577
BKO649-1 | Linkage Ball(A) | SRR 2 [ 1517
PVI571 | CONTROL LEVERBASE | 123IEERE BK3035 Control Lever Base | {Z4IBEEE o | 13
HMC25:5B | Socket Screw, M2.5x5 | P/l M25x5 | 8 | 13
BK3037 Control Lever Shaft | {2 2| 13
HSV3-88 Torx Screw, M3x8 | BRI 3G 4| 13
PV1572 | ELEVATOR CONTROL ARM LINK | FHERqEsEiFmE BK3108 Elevator Control Arm Link | FIBSESiZE 1| 1517
HMV72522Y | Ball Bearing, d2.5xD7xW3.5| BEks&, d2.5xD7xW3.5 | 2 | 1517
HMC25-8N | Socket Screw(N), M2.5x8 | 7 (iRe), M25x8 | 2 | 1517
PV1573 | GYRO TRAY | emme | Brat24 GyroTray T 1] 13 |
PV1574 | RUDDER SERVO MOUNT | RERBISERE BK3125 Rudder ServoMount | EAARMEZE 1] 25
PV1575 | RADIO TRAY THROTTLE SERVO IR TRAY | SHPSMERRISIEIISEITE | BK3123 Radio Tray Throttie Servo / Rx Tray| PIfEMRMIEMIMEER | 1 | 14,16
PV1576 | METAL FRAME SPACER | SMBITSH | BK3081 Frame Spacer | B [10] 1218
PV1577 | TORX SCREW, M3x8 E R HSV3-88 Torx Screw, M3x8 | ERELE, M3 e o fl B
PV1578 | BATTELY TRAY BLOCK SET | EEETH BK3086 Battely Post | BtEwE 1] 14
BK3083 Battely Pin | EhaEn 2| 1
BK3157 Spacer Ex 2| 14
HSV3-8B Torx Screw, M3x8 | BRUBE M3XB 6| 14
PVI579 | BATTELY TRAY SET FHEE BV3119 Battely Tray Set | EhEE 1| 27
PV1580 | COOLING FANCASING | BE® BK3114 Cooling Fan CasingL. | ABE(®) 1] 16
BK3115 Cooling Fan CasingR | BBE(®) 1 16
PV1581 | COLLAR SET e BK3059 Collar RESERIRE 1] 23
BK3182 Collar = 1] 23
BK3184 Bevel Collar | REEE 1] 12
PV1582 | METAL RUDDER SERVO HORN | & BREARISEES HMC25-6B | Socket Screw, M2.5x6 | Puy<faiis, M2.5x6 1] 25
BK3094 Link Ball | R 1 25
HME3-3B Set Screw, M3x3 | BB EEREE, M3X3 1 25
BK3039 Rudder Servo Horn | EAARSRE 1 25
PV1583 | LANDING SKID SET WEa BK3121 Landing Skid F 2| 20
BK3090 Skid Pipe | EEEE 2| 20
BK0065 Skid Pipe End Cap | mEE 4| 20
HME4-4B Set Screw, Mdxd | BEASEES MG | 4| 20
HMC4-14B Socket Screw, Mdx1d | /TR, Mdxid 4 20
PV1584 | LANDING SKID | wz BK3121 Landing Skid |z 2| 20
HME4-4B | Set Screw, Mdxd | EEASEEG MG | 4 | 20
HMC4-14B Socket Screw, M4x14 A7 AR, Max14 4 20
PV1585 | CARBON TAIL BOOM BE BK3096-1 Tail Boom | BE 1] 24
PV1586 | METAL TAIL DRIVE SHAFT SET | &BRESSHE BV3095 Tail Drive Shaft Set | EES)E 1| 24
HMC2512B Socket Screw, M2.5x12 | 7 ARk, M2.5x12 2 24
HMM25Z Lock Nut, M2.5 | LR, M2.5 2 | 24
PV1587 | ROD GUIDE SET EHISETERE BK3112 | Rod Guide | R EEE 3| 24
HMJ28B | Self Tapping Screw, M2x8 | EIUH(E) 3| 24
PV1588 | TAIL CONTROL ROD SET | Effuissg BK3167 Linkage Rod-B e 1] 2
BK3168 Linkage Rod-A | HEATIRA 1 26
BK0086 Ball Link BREEE 2| 26
BKO0105-1 Tail Control Rad Joint EiRHIRHE 1 26
HME4-38 | Set Screw, Mdx3 | mEA A 2| 26

-47-




SPARE PARTS LIST / {#{8E# B R 74 o= Tiee=

No. Description v EfE Part No. Description B e Qty | Index Page
PV1589 | METAL TAIL SUPPORT BRACKET | & BEEETEE BK3097 Tail Support Bracket EEEEE 1 24
HMC3-8B Socket Screw, M3x8 Ry 1 24
HMC3-12B Socket Screw, M3x12 PRy Ed s 2 24
PV1590 | CARBON TAIL SUPPORT ROD SET | B8R E1s54E BK3163 Carbon Tail Support Rod | liSiEE S ER 2 24
BK0447 Tail Support Rod End EERIREESR 4 24
HMC2-10B Socket Serew, M2x10 Ay ERE 4 24
HMLZ2-NB Hex Nut, M2 I BREEREM2 4 24
PV1591 | TAIL CASE INNER RING EEXR BK3113 Tail Stopper EEIHEE 1 24
HSB3-6 Flat Head Socket Screw(N), M3x6 | T3/ Bk 1 24
HSA3-5 Button Head Socket Screw(N), M35 | FEIERBEL 1 24
PV1592 | METAL TAIL GRIP SET EMENEHEEE BK3075 Metal Tail Grip Set TSRS 2 22
HMV10502ZY | Bearing, d5xD10xW4 RERER 2 22
BK3159 WASHER flaica i 2 22
BK3160 WASHER Jliinic] 2 22
HMX0510Y THRUST BEARING 1R 2 22
HMC2-8B Socket Screw, M2x8 APRN::L: 2 2 22
BK0082 Collar, d2xD3xW4.2 BRI 2 22
PV1593 | METAL TAIL ROTORHUB | &BEfrEE BK3076 Tail Rotor Hub - {o 1 22
HME3-3B Set Screw, M3x3 IR VB 2 22
BK3161 Washer 2 2 22
HSV3-8B Torx Screw, M3x8 SRNREE, M3x8 2 22
PV1594 | METAL TAIL PITCH SLIDER | £MBEEEEE BK0026 Tail Pitch Control Link RleEE g 2 22
BK0B06-1 Tail Pitch Slider EREREEE 1 22
HMV1060ZZY | Ball Bearing, d6xD10xW3 | Bk 2 22
BK0649-1 Linkage Ball (A) POy VEEEERRA(A) 1 22
HMC2-8B Socket Screw, M2x8 R BEL 2 22
BK0082 Collar, d2xD3xW4.2 HIR 2 22
PV1595 | METAL TAIL PITCH CONTROL FORK | &BEIEEEHE BK3100 Tail Pitch Control Fork | EAEEI#HIE 1 22
BK3077 Pin EEH 2 22
HMS15 EClip1.5 ERNE 2 22
PV1596 | TAIL OUTPUT SHAFT EleEs BK3061 Tail Rotor Shaft = £l 1 22
HMY2-12 Pin, d2x12 AR 1 22
HME3-4B Set Screw, M3x4 BEXBEL 1 22
PV1597 | METAL TAIL CASE SET EWEEH BK3074 Metal Tail Unit Housing EEEE 1 23
HMVB701ZZY | Ball Bearing, d12xD18xW4 | EEkER 2 23
HSH1350ZZY | Flange Bearing, d5xD13xW4 | Mg, d5xD13xW4 2 23
BK3059 Collar EERERER 1 23
BK3182 Collar R 1 23
BK3073 Tail Lever Bracket SRERDIEE 1 23
HMC25-8N Socket Screw(N), M2.5x8 | A7 B 2 23
HSB3-6BN Flat Head Socket Screw(N), M3x6 | FaBR B 1 23
HSA3-5BN Button Head Sacket Screw(N), M3x5 | £ EIEBRA; \B%HE: 1 23
BK0087 Washer d3xD8xW1.4 2E 2 23
HMC3-8BN Socket Screw, M3x8 Zappy=st 5l 1 23
HMC3-14BN | Socket Screw, M3x14 Py R 1 23
PV1598 | TAIL PITCH CONTROL LEVER | EfER{EHIg BK3129 Tail Pitch Control Lever | BIERZHIZ 1 23
HMVT740ZZY | Ball Bearing, d4xD7xW2.5 | &R, ddxD7xW2.5 2 23
BK0O088 Washer, d3xD5xW0.5 B, d3xDExW0.5 1 23
BKOO76 Collar IR 1 23
HMC3-16BN | Socket Screw, M3x16 Ay RS, M3x16 1 23
BK0B439-2 Linkage Ball (B) RIBEZESIRHB) | 1 23
PV1600 | CARBON VERTICAL FIN HEEETTE BK3099 Carbon Vertical Fin HEEETTER 1 24

-48-




SPARE PARTS LIST / {#{8E# B R 74 o= Tiee=

No. Description R &1 Part No. Description X EE Qty | Index Page
BKO087 Washer, d3xD8xW1.4 | B, d3xDBxW1.4 2 24
HMC38B | Socket Screw, M3x8 | Furfasi, M@ 1] 24
HMC3-12B | Socket Screw, M3x12 | pu/ v, Max12 EREE
PV1601 | CANOPY BRACKET BEEEN HSE3-12B Self-tapping Screw, M3x12| REBIELK(H), M3x12 | 2 28
BK0099B Body Clip B BETIB 1 28
BK3126 Canopy Bracket REEETA 1 28
PV1602 | CANOPY SPACER BRsiEH BK3175 Canopy Spacer | BRI 1 28
BK0474 Grommet B 2 28
HNLRE R Clip, #6 REIEH 2 28
HSV3-8B Torx Screw, M3x8 ERBL M3x8 2 28
PV1603 | METAL CYCLIC SERVOHORN SET | &Rt ERRISEER BK3038 Servo Horn FIREES 3 25
HMC25-6B Socket Screw, M2.5x6 A7 ER, M2.5x6 3 25
BK3094 Link Ball ERRE 6 25
HME3-3B Set Screw, M3x3 | BER AR M3 3 25
PV1604 | SERVO MOUNTING SET fABEELE BK3103 Servo Mounting (AR 6 25
BK3132 Servo Nut (AR EE 6 25
BKO104 Servo Mounting AREEER 4 | 2527
PV1605 | ROTOR SPACER FiEERR BK3111 Rotor Spacer Ead £ 2 26
PV1606 | VELCRO STRAPE EERT BK3179 Velcro Strape BhETES 2 27
PV1607 | TORX DRIVER SET ] EETHA BV3178 Torx Driver Set_ | Eﬂlﬂ%ﬁ 1
BK3178 Torx Driver | BHEETI0 1
BD8269-1 Handle ETFA 1
HME4-6B Set Screw, Mdx6 WEER BEL, M4x6 1
PV1608 | BALL BEARING, d12xD21xW5 | i, d12xD21xW5 HMVBB01ZZY | Ball Bearing, d12xD21xW5 | iEERERE, d12xD21xW5 2 6
PV1609 | BALL BEARING, d15xD28xW7 | &, d15xD28xW7 HMVB902Z7 | Ball Bearing, d15xD28x\W7 | ELkEE, d15xD28xW7 2 13
PV1610 | BALL BEARING, d2.5xD7xW3.5 ﬁm)}’dﬁ. d2.5D7xW3.6 | HMV725ZZY | Ball Bearing, d2.5xD7xW3.6 | [EEkER, d2.5xD7xW3.5 _ 2 15,17
PV1611 | FLANGE BEARING, d5xD13xW4 | (%8B, d5xD13xW4 | HSHIB50ZZY | Flange Bearing, d5xD13xW4 | (s, d5xD13xWa | 2 | 23
PV1612 | PIN SET EE#HE HMY2-12 Pin, d2x12 HFES 2 23
HMY2-15 Pin, d2x15 AT 2 9
HMY2-19 Pin, d2x19 AR 2 10
BKO414 Pin, d2x12 ElEH 2 12
PV1613 | SELF TAPPING SCREW SET | REEIER#E HSE2612N Self-tapping Screw, M2,6X12_ REISIEL(E), M2.6x12| 6 | 1517.25
HSE2616B | Selftapping Screw, M2.6x16| REEIRSA(E), M2.6x16] 2 | 12
HMJ2-88 Self-tapping Screw, M2x8 | EIRE#(E), M8 | 4 | 24
PV1614 | SOCKET SCREW SET Ay A HMC2-10B Socket Screw, M2x10 A7 AR, M2x10 4 24
HMGC2510B Socket Screw, M2.5x10 | a7 AL, M2.5x10 4 15
HMC25-8N Socket Screw(N), M2.5x8 | A7 B (:RE), M2.5x8 | 2 1317
HMC316B | Socket Screw(N), M3x16 | fi7 i, M3x16 1| 23
HMC4-14B Socket Screw(N), Mdx14 | pa7TEERH, Mdx14 2 20
HMC4-6B Socket Screw(N), M4x6 | a7 B, Mdx6 2 9,10
PV1615 | NUT (BLACK), M2 VBRI (ERR), M2 HML2-NB Hex Nut, M2 IERIEEER) M2 20 | 24,27
PV1623-F | METAL SERVOHORN ADAPTOR, FUTABA | {RIBRISIEESEHE, FUTABA | BK3034 Servo Horn Collar FERREEHE 4 25
HMC25-5B Socket Screw, M2.5x5 A7 B, M2.5x6 4 25
PV1624 | HEADER TANK POST BlimfEsiE BK3174 Header Tank Post BlmfEE 1 18
PV1625 | METAL COOLING FANHOUSING, OSTTT | &RisaNEEEE, OSITT | BK3045 Cooling Fan Housing | AR mEE 1 18
PV1627 | THRUST COLLAR SET 1HEsIEA BK3151 Thrust Collar 1SR 2 | 8910
BK3151-1 Thrust Collar, Tmm IEHERHER, Tmm 2 9,10
BK3151-2 Thrust Collar, 0.2mm IEHEBRIR, 0.2mm 2 9,10
BK3151-3 Thrust Callar, 0.1mm (FERHER, 0.1mm 2 9,10
PV1629 | TORX DRIVER TIP ERTERIREE BK3178 Torx Driver Tip EXT HenEE 1

-49-




OPTIONAL PARTS / tNREHR

o Tr——— C
e |
N
o
3912 3913 PV0299 PV0404 PV0405
CARBOCN BLADE, 690mm  CARBON BLADE, 710mm CARBON HORIZONTAL FIN 70° FLAP DAMPER 80° FLAP DAMPER
=T, 690mm BEMI=E1EBE, 710mm B TREE BREE70° BREBELO’

»
L__;_—| L~

&

PV1501-G
R80 G4 FRP CANOPY(GREEN)
RO0 G4 MR (%)

PV1665-R
METAL AILERON CCNTROL ARM SETIR)-LEFT
SR ASERIBEGD-X

PV1566-R
METAL AILERON CONTROL ARM SETRI-RIGHT
SEAESEFEEED-5

PV1621
LANDING SKID SET, BLACK
A1z, B

PV1622
CARBON HORIZONTAL FIN
K F L ER

Q
S

¢ e
Y

PV1623-H PV1623-J PV1631 PV1548
METAL SERVO HORN COLLAR, HITEC  METAL SERVO HORN COLLAR, JR  CNC MAIN GEAR, 111T MOTOR PINION, 12T
{ERRPERESME, HITEC AR REEHE, R sE{bE#E(CNC), 11T EiZeE, 12T

PV1630
REINFORCED METAL MOTOR PINION BLOCK, Bmm
sl MRS EEREEE, 6mm

P\V1618
MOTOR PINION, 13T
FSiEEERR, 13T

PV1626

METAL COOLING FAN HOUSING, YS

S AEIEERE, YS

PV1616
REINORCED METAL MOTOR PINION BLOCH, B
2B R ZERETE, 8mm

2839
Li-Po Battery, 22.2V 35C 5.0Ah
$B&h, 22.2V 35C 5.0Ah

8079
TG-7200 RUDDER GYRO
TG-7200, ERElEEE

8083
ZERO a Il GOVERNOR
i

8085
GT5, 3-AXIS GYRO
GT5, SHIIBIRE

8086
POWER MONITOR
BlesEEEt

8126

DS1213 DIGITAL SERVO
DS1213, BfufERRE

8128
DS1313 DIGITAL SERVO
DS1313, Hifufmgh

8167
DS1015H DIGITAL SERVO
DS1015H, BififafEs

B163

8166

DS0606n DIGITAL RUDDER SERVO  DS0606 DIGITAL RUDDER SERVO

(NARROW BAND)
DS0606n, EfEI{EHREE(EH)

DS0606RE AEE MR

-50-




Exnlnded ViEW/ Ei’ﬁ*ﬁﬁ QTHUNDEE TIGE=R

MAIN ROTOR HEAD

FLYBAR

PV1510

PVi5S1T1

PV1533

PV1519

PVO126-1

FLYBARLESS

PV1516

PV0126-1

-51-




ExnlnﬂEd ViEW/ E'I’E*ﬁﬁ QTHUNDE? TIGE=R

MAIN GEAR SET

W1521‘\“‘-u

FLYBAR

PW1526

FLYBARLESS

PV1529

TRl

PV1522 PV1527

PWV1524

PV1530

PV1532

PWV1546 —|

Vi [ pvisas




PV0216

PV1554

-~
PWV1556

™ Pv0203

> PV1555

ST

PV1560

. i
/ \
/\ /("\_\.
X7\
\ F_ ‘-_ T
\ \




ELECTRIC

<
&

= ~<PV15T3
pVis7s <5 )

\ X < q\<§
Q’ & 3% 8% 3%X3

~ pvisTr

PV1576




Exnlnded View / Ei’ﬁhﬁgﬁ aTHUNDE? TIGE=R

ARMS & SKID

PWV0050

PV0197
PV1581 Q
PV1538
PD7293
PV1623-F
NITRO ONLY
PV1533-2

- ....- ; s‘/\‘l ". -l
-~ e
A pvisis

PV1535

-55-




Exnlnded ViEW/ E'I’E*ﬁﬁ QTHUNDE? TIGE=R

TAIL UNIT

PV1581 —

PV1590

PV1593

PV1589

pviser | ]

PV1593

|

PV1611

-56-




430 (Flybarless)

462 (Flybared)

SPECIFICATION / #i#&s%

—

SERIES)

RC/Helicopte

Product Name | ERE 8 Raptor E720 FL Raptor ET20 Raptar 80 G4 FL Raptor 80 G4
Item No. | @R 4701K10 4790-K10 4BB4-K10 T 4893K10
Power [ 7] Elactric Motor Nitro Engine

Rotor Head | EREMERRIT Flvbariess | Flybared Fiybarless Flybared
Length / 188 1.366mm (53.8" |

Width | IR |

Height | BB 430mm (168" [ 462mm ( 18.2"
Main Roter | Langth [ RIE e — —

=iEW Diameter / &

Tail Raotor Length | BIE

[rdind | Diameter / & 280mm {11.0° ] a: .

Main Gear / Pinion #8818 /

111T F11T (standard), 12 or 13T (option)

11T /14T

Gear Ratio (E:M.T) / EMLE

1:10.09:4.67 (standard)

1:7.92: 4.87 (fixed ratio)

uipped Weioht wic Fuel or Batt 3,75 4,300-gram 4,400-gram
- ki 05lbs) (B:27ibs) {5.48ibs) 8.70ibs)
Max. Fuel on Board Main Tank: 650ce (22, 9Taz)

215 %52 x

kRO R

105 mm (B5x20x4.1" )

Header Tank: 60cc (2.0302)

ded Power Configuration

Engine Displacement: 0.81~1.2culin
Pinion: 14T (Fixed)

Fuel: 30% nitro fuel for RC Heficopter
Est. Rotor rpm: 2,000~ 2,100

FEATURES /f%&

UNIQUE FEATURES for ELECTRIC VERSION
1. Top mounted motor for better center of gravity

2. Bottom mounted ESC on the tail bracket for efficient heat dissipation and easy maintenance

3. Quick-release barrery tray (Patent Pending)
4. Adjustable motor mount and pinion bearing block

UNIQUE FEATURES for NITRO VERSION
1. Lightweight, vented clutch bell, main and tail gear set desian
2. Efficient metal fan and large shrouded fan case for heat dissipation

MUTUAL FEATURES

. Easy and fast conversion between flvbared or flybarless rotor system
2. Easy conversion between nitro and electric power

Innovative Quick-calibration system

Lightweight and vented, heavy-duty 17 mm helical main gear

5. Hardened 15 mm steel main shaft

6. Rigid 2 mm carbon main frame

7. Lightweight, high-quality hardware

Aercdynamic carbon paddles

Adjustable Bell-Hiller mixing ratio can be set for F3C or 3D

10. Lightweight and rugged landing skid for low center of gravity

11. Collective pitch range +/-15 degrees

12. All metal servo horns and control arms assembly eliminat
13. Heavy-duty helical bevel tail gears

14. Lightweight, one-piece machined metal tail case

B oW

need for

5. 3D carbon vertical fin and carbon tail boom support
16. All metal, high-precision & heavy-duty tail rotor system
17. Easy to install tail rotor rod guide

18 metal tail boom bracket

19. High-quality, color shifting preprinted FRP canopy

20. Optional carbon horizontal fin available

Lightweight one

THUNDE=R TIGE=

thundertiger.com

upgrades

BEARE ISR

1; ; HEELERET

2 ET7] - MANREEEHETE
3. B

4. AR REEER B RN
S| E 5T

1, BTSN « TEREI N ETEEENER
2. FREGEENESREREEENAECE ETMRE R

VT « AIEREAT SR TR

SR M &R TR

UBHRERERE

{17 mmEE R EEEEaE
)

PRSPl
ERit (23 9)




	P00-cover.jpg
	P01.jpg
	P02.jpg
	P03.jpg
	P04.jpg
	P05.jpg
	P06.jpg
	P07.jpg
	P08.jpg
	P09.jpg
	P10.jpg
	P11.jpg
	P12.jpg
	P13.jpg
	P14.jpg
	P15.jpg
	P16.jpg
	P17.jpg
	P18.jpg
	P19.jpg
	P20.jpg
	P21.jpg
	P22.jpg
	P23.jpg
	P24.jpg
	P25.jpg
	P26.jpg
	P27.jpg
	P28.jpg
	P29.jpg
	P30.jpg
	P31.jpg
	P32.jpg
	P33.jpg
	P34.jpg
	P35.jpg
	P36.jpg
	P37.jpg
	P38.jpg
	P39.jpg
	P40.jpg
	P41.jpg
	P42.jpg
	P43.jpg
	P44.jpg
	P45.jpg
	P46.jpg
	P47.jpg
	P48.jpg
	P49.jpg
	P50.jpg
	P51.jpg
	P52.jpg
	P53.jpg
	P54.jpg
	P55.jpg
	P56.jpg
	back.jpg

